Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

@ MOTOROLA SOLUTIONS = sewrn (@ STANDARDS
e e 2 i o / LS MALAYSIA
@ﬁ\@ (ACCREDITED) TN
MS ISO/IEC 17025
TESTING
CERTIFICATE 2518.08 SAMM NO. 0825
MOTOROLA PENANG ADV. COMM. LABORATORY FCC/ISED TEST REPORT
Motorola Solutions Malaysia SDN BHD, Report Revision : Rev.A

Plot 2A, Medan Bayan Lepas,
Mukim 12 S.W.D, 11900 Bayan Lepas,

Penang, Malaysia.

Date/s Tested 13-Jun-2022 - 6-Sep-2022
Report Issue Date 26-Sep-2022
Manufacturer

Manufacturer Address

Motorola Solutions Malaysia SDN BHD

Plot 2A, Medan Bayan Lepas, Mukim 12 SWD,
11900 Bayan Lepas, Penang, Malaysia

Requestor TAI, WEN QI

Product Type Mobile

Product Version (PMN) XPR5550e

Model Number (HVIN) AAM28TRNIRATAN (IC Model: PMUE4140CBMNAA)

Frequency Band 450-527MHz

Max RF Output Power 48 Watts

Applicant Name Motorola Solutions Inc

Applicant Address 8000 West Sunrise Boulevard,
Fort Lauderdale, Florida 33322

ISED Registrations MY0001

FCC Registrations 461337

Firmware Version (FVIN)

R02.21.01.1002

The equipment was tested accordance to the requirement listed below:

(LMR)

FCC 47 CFR Part 22/74/80/90

PASS

ISED RSS- Gen Issue 5/ 119 Issue 12

This report shall not be reproduced without written approval from an officially designated representative of the Motorola Penang Adv.

Comm. Laboratory. The results and statements contained in this report pertain only to the device(s) evaluated.

Prepared By: Approved Signatory:
/“\] A
M , /fﬁf{”p
Putri Nur Sarah Sofia Soon Oi May

Test Personnel

Responsible Engineer

Page 1 of 113




Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Table of Contents
Report Revision HiStOTY .......c.ceoieeiieiieiiieiieeieeie e
1.0 General Information..........cooeeiieiiiiiiiiieee e
2.0 Summary of Test Results.........ccccceeviiniiiiiiiiieiecieeeee e
3.0 Measurement UNCertainty ...........ceeeeerieerieeiiienienieenie e eiee s
4.0 EquIpment LiSt.......cccccieriiriiiiniieeiienieeie et
5.0 Test CONAItION...cccuiiiiiiiieiie ettt
5.1.  Transmitter Test COnditions ..........cceecveevuierieeiiienieeiiesee e
6.0 Transmitter Test Parameters ..........ccooeeeveeiiiiiiiiniiiiiienieeie e
6.1. RF OUtput POWET ....ooviiiiiiiieiiiieiieeeee e
6.1.1. TSt SETUP.cccueiiiieeeieee et
6.1.2. Test RESULL ..c.eeeeiiiiiieiice e
6.2.  Frequency Stability .......ccccoceeviiieiiiieiiieeieeeeee e
6.2.1. TSt SETUP...eeeiiie ettt
6.2.2. Test RESUIL ..c.eiiiiiiiee e
6.2.3. TSt LIMIt...oiiiiiiiiiiicciie e
6.3. Modulation CharacteriStiCs ........c.ceevervvrerrierieerieerieerieereeseeeeveens
6.3.1. TESt SEUP....eeviiiiiiieeee e
6.3.2. Test RESUIL ..c.viiiiiiie e
6.3.3. TSt LIMIt...oiiiiiiiiiiicciie e
6.4.  Modulation Limiting.........cccoeeviiriiieniieiiierie e eciee e eieeseeeens
6.4.1. TESt SELUP....eoiiiiieiieeee e
6.4.2. Test RESUIL ..c.viiiiiiiei e
6.4.3. TSt LIMIt...oiiiiiiiciiicciie et
6.5.  Occupied Bandwidth............cccooeiiiiiiiiiiiiiiiicccceeeee e
6.5.1. Test Setup (ANalog) ...cc.eevereeviiriiiieiicieneeeeceeeeee
6.5.2. Test Result (ANalog) ......ccveeveeeiieiiieiiiecieeieecie e
6.5.3. Test Setup (Digital).......coceeveeviriiniiiiiieeccce
6.5.4. Test Result (Digital)........ccceeeviiiniiiiniieeiieceeeee e,
6.5.5. TSt LIMIt...oiiiiiiiiiiiiciieecee e
6.6. Band Edge Conducted Spurious Emission (Part 22) ....................
6.6.1. Test Setup (ANalog) ...cc.eevereeviiriiiiiiiiieneceeeeeeee
6.6.2. Test Result (ANalog) ......ccveeveeeiieiiieiiiecieeieecie e
6.6.3. Test Setup (Digital).......coceeveeviriiniiiiiieeccce
6.6.4. Test Result (Digital)........ccceeeriieniiiinieeieeeeeeeeeeen
6.6.5. TSt LIMIt...oiiiiiiiiiiiiciieecee e
6.7.  Transient Frequency Behavior.........cccccovoiiiniiiiniiiiniiiciceciee
6.7.1. TESt SEUP....eeviiiiiiieeee e
6.7.2. Test RESUIL ..c.eiiiiiiii e
6.7.3. TSt LIMIt...eiiiiiiiiiiicciie e
6.8.  Adjacent Channel POWET..........ccccooviiviieiiieniieieecieeieesee e
6.8.1. Test Setup (ANalog) ...cc.eevereeviiriiiiiiiiieneceeeeeeee
6.8.2. Test RESUIL ..c.viiiiiiei e
6.8.3. Test Setup (Digital).......coceeveeviriiniiiiiieeccce

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Page 2 of 113



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

6.8.4. Test Result ......oeeeieiieiieeieeeeeeee e,
6.8.5. Test LImit....oouiiiiiniiiieiieecccceeeeeeen
6.9. Conducted Spurious Emission .......c..ccccceeeevierercicneene
6.9.1. TeSt SETUP..evieeieeeieeeeeee e
6.9.2. Test Result (Analog).......cccoeceeeviieniiiiiieiieeieeen,
6.9.3. Test Result (Digital)........ccccoeveiveeniieeniiecieeen,
6.9.4. Test LImit....ooceiiieiiieieeeeee e
6.10. Radiated Spurious Emission ............cccceeevierveeiiiennnns
6.10.1.  TeSt SEtUP..cccviirririiirieeieere e
6.10.2.  Test Result (Analog)........cccceevveviieniieeiienieeiens
6.10.3.  Test Result (Digital)........cccceeveeniiiiiieniieiene
6.10.4.  Test Limit......cooeeniiiiiiiiiiiiiiecieceeceeeee
6.11. Effective Radiated Power (ERP) .......c.cccecvviveviennnenns
6.11.1.  TeSt SEtuP...ceveeeeeiieeiieeeiieeiee e
6.11.2.  Test Result .....cccoeviiiiiiiiiiiiiiieeeeeee
6.11.3.  Test LImit....c.cooeiiiiiiiiiiiiiiiieeieceeeceeee
6.12. GNSS (EIRP for 1559 - 1610MHzZ)........c.cccvvrverenen.
6.12.1.  TeSt SEtuP...ceeeeeeieeeiieeiieeeeee e
6.12.1.  Test Result ......ccooviiiiiiiiiiiiiieieeeeee
6.12.2. Test LImit..c...ooiiiiiiiiiiiiiiiiiiccicceeceece

Report Revision History

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Revision .. -
History Description Date Originator
Rev. A Initial Report 21-JUN-2022 Putri

Page 3 of 113



Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165
IC: 109U-89FT7165

1.0  General Information

EUT Description:

Technologies Land Mobile Radio (LMR)
Modulation Type | Analog, 4FSK

The EUT contains following accessory devices and data cable:

Item Brand Model or P/N
%I;;I(E)S 4-WAY NAVIGATION KEYPAD MICROPHONE WITH ENHANCED MOTOROLA RMN5127C
SVOX}%{ CABLE TO BATTERY, 20-FOOT (6-METRE) CABLE, 20 AMP (1 - 45 MOTOROLA HKN4192C

General Description of Applied Standards
The EUT is a RF Product. According to the specifications of the manufacturer, the EUT is to comply
with the requirements of the following standards:

ANSI C63.26-2015
No modifications were done to the UUT to facilitate the tests in this report.

Deviation from standard
Not applicable as no deviation from standard test method

Antenna gain disclaimer

Antenna gain information is provided by customer. The validity of the results is dependent upon this
information. The lab will not be held accountable in the event the supplied information affects
compliance.

Test configuration of EUT

All relevant configurations involving radio models and accessories (including chargers, batteries, and
antennas) were assessed. Only worst case configurations will be included in this report.

Page 4 of 113



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

2.0 Summary of Test Results

Report ID: 33781-RF-00002
FCC ID: AZA89FT7165
IC: 109U-89FT7165

2.1046(a), 22.565(1),

Power (ERP)

74.461, 80.215 RSS-119 | RF Power Output | Pass 511TYF9084
2.1055, 22.355, .
74.464, 80.209 - Frequency Stability | Pass 511TYF9084
2.1047,74.463,80.211 RSS-119 Audio Frequency Pass 511TYF9084
,90.210 Response
2.1047,74.463,80.211 Audio Low Pass
1 90.210 RSS-119 Filter Response Pass 511TYF9084
2.1047, 74.463, Modulation
80213, 90.210 RSS-119 limiting Pass 511TYF9084
16KOF3E — 15.0087kHz
11KOF3E — 9.8678kHz
2.1049, 22.359 .
’ ’ Occupied TK60F1D/FXD —7.4864kHz
90.2;8,27141.462, RSS-119 Bandwidth Pass TKG60F1E/FXE — 7.3193kHz 511TYF9084
' TK60F1W — 7.218kHz
Band Edge
2.1051, (2b2).359 @), RSS-119 Conducted Pass 511TYF9084
Spurious Emission
Transient
90.214 - Frequency Pass S11TYF9084
Behavior
i i Adjacent Channel NA
Power
2.1051, 22.359, Conducted
90.210 RSS-119 | o O Ee s | Pass | Worst case: -32.38dBm 511TYF9084
74.462(c), 80.211(c) p
2.1051, 22.359, . . )
74.462(c). 8021 1(c), | RSS-119 | Radiated Spurious |, ) Worst case: -35.13dBm 1 51y 1y 6603
90210 Emission (margin: 15.13dB)
i i GNSS (EIRP for NA
1559 — 1610MHz)
80.211(c) ~ | Bffective Radiated | p, 511TYH6803

NA - Not Applicable

Page 50f 113




Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

3.0

Measurement Uncertainty

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Measurement Frequency Exp er(nﬂ:tli.g;c(e ::)talnty
AC Power Line Conducted Spurious Emission | 150KHz ~30MHz 3.48 dB
Radiated Emissions up to 1 GHz dBuV/m 30MHz ~ 5.88 dB
(Field Strength) 1000MHz
Radiated Emissions above 1 GHz dBuV/m 1GHz ~ 18GHz 5.84 dB
(Field Strength) 18GHz ~ 40GHz 6.02 dB
Radiated Emissions dBm (ERP/EiRP) 30MHz ~ 18GHz 4.03 dB
Conducted Spurious Emissions 9kHz ~ 12.75GHz 2.82 dB
Frequency Stability 9kHz ~ 12.75GHz 0.0085 ppm
Audio Frequency Response / Low Pass Filter
quency Res}fonse 300Hz — 20kHz 4,09 %
Modulation Limiting 300Hz — 3kHz 1.15%
Occupied Bandwidth 9kHz ~ 12.75GHz 2.82 dB
Band Edge Conducted Spurious Emission 9kHz ~ 12.75GHz 2.82dB
Transient Frequency Behavior 9kHz ~ 12.75GHz 5.4 ms
Adjacent Channel Power 9kHz ~ 12.75GHz 2.82dB
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4.0 Equipment List

FCC Analog ATE#1: (SW version: FCC_Analog v2.5.0)

Description Model Nsui;ililer Calibration Date | Calibration Due Date
CHAMBER SH-641 92009188 21-Mar-22 21-Mar-23
POWER SENSOR E4412A MY41502652 09-Sep-21 09-Sep-22
POWER SUPPLY 6031A 3018A01915 29-Sep-21 29-Sep-22
POWER METER E4416A MY45101705 04-Mar-22 04-Mar-23
MODULATION ANALYZER 8901B 3403A04974 06-Sep-21 06-Sep-22
AUDIO ANALYZER U8903B MY 61340003 21-Mar-22 21-Mar-23
CXA SIGNAL ANALYZER N9000B MY 60250694 14-Dec-21 14-Dec-22
N to N RF Cable # 1 M17/128-RG400 NA NA NA
BNC to N RF Cable # 1 RG 58 NA NA NA
BNC to BNC RF Cable # 1 RG 58 NA NA NA
BNC to BNC RF Cable # 2 RG 38 NA NA NA
BNC to BNC RF Cable # 3 RG 58 NA NA NA
BNC to BNC RF Cable # 4 RG 38 NA NA NA
BNC to BNC RF Cable # 5 RG 58 NA NA NA
BNC to BNC RF Cable # 6 RG 58 NA NA NA
BNC to BNC RF Cable # 7 RG 58 NA NA NA
N to SMA RF Cable # RG 58 NA NA NA
N to SMA RF Cable # 2 RG 38 NA NA NA
N to SMA RF Cable # 3 RG 58 NA NA NA
Aeroflex Attenuator 30dB 49-30-34-LIM NA NA NA
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FCC Transient ATE #1: (SW version: FCC Transient ATE_R1.1.4)

Description Model Serial Number Calibration Date Calibli;';it:n Due

SWITCH CONTROL UNIT 3488A 2719A36210 CNR CNR
S;F\];ZESATOR /SWITCH 11713A 2508A10141 CNR CNR
POWER SENSOR E9301B MY41495393 09-Jun-22 09-Jun-23
SIGNAL GENERATOR 8657A 3315004973 03-Sep-21 03-Sep-22
AUDIO ANALYZER 8903B 3011A10318 01-Nov-21 01-Nov-22
POWER METER E4416A GB41293240 14-Mar-22 14-Mar-23
STEP ATTENUATOR 8494G MY42145194 12-Sep-21 12-Sep-22
POWER SUPPLY 6033A 3232A08203 03-Jun-22 03-Jun-23
ANALYZER SPECTRUM E4445A MY45301089 11-Oct-21 11-Oct-22
ATTENUATOR/110DB 8496G MY42143970 12-Sep-21 12-Sep-22
AUDIO ANALYZER 8903B 3413A14586 13-Sep-21 13-Sep-22
ANALYZER MODULATION 8901B 2619A00845 30-Sep-21 30-Sep-22
AUDIO ANALYZER 8903B 3011A12488 13-Sep-21 13-Sep-22
N to N RF Cable # 1 SF126/11N/11N NA NA NA

N to N RF Cable # 1 SF126/11N/11N NA NA NA

N to N RF Cable # 2 M17/128-RG400 NA NA NA

N to N RF Cable # 3 M17/128-RG400 NA NA NA

N to N RF Cable # 4 M17/128-RG400 NA NA NA

N to N RF Cable # 5 M17/128-RG400 NA NA NA

N to N RF Cable # 6 M17/128-RG400 NA NA NA

N to N RF Cable # 7 M17/128-RG400 NA NA NA

N to N RF Cable # 8 M17/128-RG400 NA NA NA

N to N RF Cable #9 M17/128-RG400 NA NA NA
BNC to BNC RF Cable # 1 RG 58 NA NA NA
BNC to BNC RF Cable # 2 RG 58 NA NA NA
BNC to BNC RF Cable # 3 RG 38 NA NA NA
BNC to BNC RF Cable # 4 RG 58 NA NA NA
BNC to BNC RF Cable # 5 RG 58 NA NA NA
BNC to BNC RF Cable # 6 RG 38 NA NA NA
BNC to N RF Cable # I RG 58 NA NA NA
Aeroflex Attenuator 10dB 49-10-43-LIM NA NA NA
Aecroflex Attenuator 10dB 33-10-34-LIM NA NA NA
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FCC CONDUCTED SPUR EMISSION ATE # 1 (SW version: Conducted Spur ATE _rev 1.23.03)

Description Model Serial Number Calibration Calibration Due
Date Date

SWITCH CONTROL UNIT 3488A 2719A32735 CNR CNR
ANALYZER SPECTRUM E4440A MY48250517 21-Dec-21 21-Dec-22
POWER SUPPLY 6033A 3506A08076 10-Jan-22 10-Jan-23
INTERFACE BOX - FILTER CNR CS001 CNR CNR
N to N RF Cable # 1 SF126/11N/11N NA NA NA
N to N RF Cable # 2 SF126/11N/11N NA NA NA
BNC to BNC RF Cable # 1 RG 58 NA NA NA
Aeroflex Attenuator 30dB 49-30-43-LIM NA NA NA
Aeroflex Attenuator 10dB 33-10-34-LIM NA NA NA

EMC Chamber 1

SERIAL CALIBRATION CALIBRATION DUE

DESCRIPTION MODEL NUMBER DATE DATE

DRG HORN FREQ. SAS-571 720 06-Apr-21 06-Apr-23

DRG HORN FREQ. SAS-571 719 13-Sep-21 13-Sep-22

Advanced Power System - Dynamic

DC Power Supply, 120V, 16.7A, N7976A MY53410110 30-Jun-22 30-Jun-23

2000W

SIGNAL GENERATOR SMB 100A 182511 4-Jun-21 4-Jun-24

EMI TEST RECEIVER ESW44 101751 24-Mar-22 24-Mar-23

5m SEMI-ANECHOIC CHAMBER S800-HX J2308 No Cal. Req'd No Cal. Req'd

BILOG ANTENNA CBL6112B 2863 22-Jun-22 22-Jun-23

BILOG ANTENNA CBL6112D 30991 05-Oct-21 05-Oct-22

DATA LOGGER

THERMOHYGROMETER SDL500 A.016785 23-Jun-22 23-Jun-23

SYSTEM CONTROLLER SC104V 050806-1 No Cal. Req'd No Cal. Req'd

TURNTABLE FLUSH MOUNT 2M | FM2011 NA No Cal. Req'd No Cal. Req'd

ANTENNA POSITIONING , ,

TOWER TLT2 NA No Cal. Req'd No Cal. Req'd

BROAD-BAND HORN ANTENNA BBHA9170 BBHA9170255 18-Feb-22 18-Feb-23

PREAMPLIFIER 18-40GHz BBV9721 9721-007 No Cal. Req'd No Cal. Req'd

PREAMPLIFIER PAM-0118P 361 11-Sep-20 11-Sep-23

LOOP ANTENNA 6502 00208416 8-Oct-21 8-Oct-22

TEST SOFTWARE EMC _FCC_IC_BLUETOOTH_RE_TEST

VERSION EMC_FCC_RE v1.6.4
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5.0 Test Condition

5.1. Transmitter Test Conditions

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Test Item, Power Modulation Test Frequency Tested By Environmental
(Channel Spacing) W) (MHz) conditions
RF Output Power Low & Analog 450.025, 459.125, Putri 23.4°C,
Max 467.775, 50%RH
469.9875,
482.0125,
511.9875,
526.9875
Frequency Stability Max Analog 467.775 Putri 25.1°C,
54.3%RH,
60.3°C,
50%RH,
-30.1°C,
51.2%RH
Audio Frequency Response Max Analog 459.125, 467.775, Putri 23.4°C,
(12.5kHz / 25kHz) 511.9875 50%RH
Audio Low Pass Filter Response Max Analog 459.125, 467.775, Putri 23.4°C,
(12.5kHz / 25kHz) 511.9875 50%RH
Modulation limiting Max Analog 459.125, 467.775, Putri 23.4°C,
(12.5kHz / 25kHz) 511.9875 50%RH
Occupied Bandwidth Max Analog, 450.025, 459.125, Putri 23.4°C,
(12.5kHz / 20kHz / 25kHz) 4FSK 467.775, 50%RH
473.0125,
511.9875,
526.9875
Band Edge Conducted Spurious Max Analog, 459.025, 459.65, Putri 23.4°C,
Emissions (Part 22) 4FSK 473.0125, 50%RH
(12.5kHz / 20kHz / 25kHz) 479.2875
Transient Frequency Behavior Max Analog, 467.775 Putri 23.4°C,
(UHF & VHF Band) 4FSK 50%RH
(12.5kHz / 25kHz)
Adjacent Channel Power Max Analog, NA
(700MHz Band) 4FSK
(12.5kHz / 25kHz)
Conducted Spurious Emissions- Low / Analog, 450.025, 459.125, Putri 23.4°C,
(12.5kHz / 25kHz) Max 4FSK 467.775, 50%RH
482.0125,
511.9875,
526.9875
Radiated Spurious Emission Low / Analog, 450.025, 459.125, | Aiman & Nazrin 23.4°C,
(12.5kHz / 25kHz) Max 4FSK 467.775, 70.6%RH
482.0125,
511.9875,
526.9875
GNSS (EIRP for 1559 - 1610MHz) Max Analog NA
(12.5kHz / 25kHz)
Effective Radiated Power (ERP) Max Analog 467.775 Aiman & Nazrin 23.4°C,
(12.5kHz / 25kHz) 70.6%RH

NA - Not Applicable
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6.0 Transmitter Test Parameters

6.1. RF Output Power

6.1.1.

Test Setup

POWER SUPPLY

Test Box

\ 4

DUT

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

—>

>

Attn
30dB

Power

Power Meter

Sensor

1) The DUT transmitter connected to Power Meter using the 30 dB attenuator and power sensor

with above setup.
2) Path loss for the measurement included.
3) All the measurement was done at low, mid, high frequency for each band.
4) Record the power into the test report.

6.1.2. Test Result
Temperature 25°C
Voltage (V) 13.6V
Frequency (MHz) Low Power Current Max Power Current
(W) (A) (W) (A) Remark
450.02500 1.04 1.99 46.70 8.40
459.12500 1.03 1.94 46.10 7.86
467.77500 1.04 1.95 1.98 2.47 Part 80 (2W)
469.98750 1.04 1.93 46.50 8.10
482.01250 1.03 2.00 46.20 8.65
511.98750 1.04 2.06 48.00 9.02
526.98750 1.03 2.02 47.90 9.01 Not for FCC review
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6.2. Frequency Stability

6.2.1. Test Setup

Mod Analyzer /

Spectrum Analyzer
Input 50Q

Power
Supply

Test Box

1) The DUT transmitter output port was connected to Modulation / Spectrum Analyzer.
2) Path loss for the measurement included.
3) Transmit the DUT and record the freq in MCF ..
4) Test in 2 conditions:
o Temperature: The frequency of the transmitter was measured from -30°C to 50°C.
e Supply Voltage:
-Mobile: The frequency of the transmitter was measured from 85% to 115% of the nominal
operating input voltage.
-Portable: The frequency of the transmitter was measured from nominal * x % as specified by
the manufacturer

5) Calculate the ppm frequency error by the following:

MCFyy,

—TMHZ ) 4 106
ACFym, )*

ppmerror = (

Where: MCF . is the Measured Carrier Frequency in MHz
ACF . 1s the Assigned Carrier Frequency in MHz
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6.2.2. Test Result
467.7750 MHz, Frequency Stability vs. Voltage
0.600
0.400
=
(=8
£ 0200 < < —m=e 4 Frequengy
> Q__.———'/‘.___. Stability,
= PPM
ﬁ 0.000 w—Spec (low)
2 PPM
e
% -0.200 = Spec (high)
g PPM
- -0.400
'0600 T T T T T T T 1
-20 -15 -10 -5 0 5 10 15 20
Voltage Change in Percentage %
(i) Frequency Stability VS Voltage
Frequency / Channel Spacing 467.7750 MHz / 12.5kHz
Temperature, °C 25
Voltage % Voltage, V | Frequency, MHz | Frequency Stability, PPM Spec (low) | Spec (high)
PPM PPM
-20 10.880 467.775070 0.149 -0.500 0.500
-15 11.560 467.775067 0.143 -0.500 0.500
-10 12.240 467.775077 0.165 -0.500 0.500
-5 12.920 467.775092 0.197 -0.500 0.500
13.600 467.775096 0.205 -0.500 0.500
5 14.280 467.775098 0.209 -0.500 0.500
10 14.960 467.775099 0.212 -0.500 0.500
15 15.640 467.775101 0.216 -0.500 0.500
20 16.320 467.775104 0.223 -0.500 0.500
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467.7750 MHz, Frequency Stability vs. Temperature
0.600
0.400
= == Frequency
& \ Stability,
£ 0.200 PPM
2
= —Spec {low)
g 0.000 PPM
-
8
$ -0.200 _
o e Spec (high)
b PPM
-0.400
'0600 T T T T T T T T 1
-30 -20 -10 0 10 20 30 40 50 60
Temperature, °C
(i) Frequency Stability VS temperature
Frequency / Channel Spacing 467.7750 MHz / 12.5kHz
Voltage, V 13.6
0 - Spec (low) | Spec (high)
Temperature, C Frequency, MHz | Frequency Stability, PPM PPM PPM
-30 467.774980 -0.044 -0.500 0.500
-20 467.774928 -0.154 -0.500 0.500
-10 467.775004 0.009 -0.500 0.500
0 467.775074 0.159 -0.500 0.500
10 467.775132 0.283 -0.500 0.500
20 467.775151 0.322 -0.500 0.500
30 467.775143 0.306 -0.500 0.500
40 467.775159 0.339 -0.500 0.500
50 467.775142 0.304 -0.500 0.500
60 467.775107 0.228 -0.500 0.500
6.2.3. Test Limit

As per manufacturer declared spec +/- 0.5ppm
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6.3.

Modulation Characteristics

6.3.1. Test Setup

1)

3)
4)

5)

Power

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Spectrum Analyzer

Input

Audio Analyzer

Audio Output

Supply

AC/DC Meter
Test Box

The DUT transmitter output port was connected to Modulation Analyzer.
Path loss for the measurement included.

Set the audio bandwidth filter to 15 kHz and 50 kHz.

Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 20% of the Full rated

system deviation.

On audio analyzer, set the rated level as 0dB reference

Vary the audio frequency from 300 Hz to 20 kHz. Record the change in modulation in reference

to step 5.
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6.3.2. Test Result

Not for FCC review
467.775MHz, 25 kHz, Tx Modulation Characteristic
15.00 J
10.00 !
L

500 ~

/
0.00 _ 5/ Tx.Freg.Resp
e

-5.00
-10.00 //
~15.00 //

-20.00
%25 00 — S (LOW)

\[\

-30.00
-35.00
-40.00
-45.00
-50.00 Specs. (High)
-55.00
-60.00
-65.00

-70.00 Mod Freq(Hz —
100 1000 10000

467.775MHz, 12.5 kHz. Tx Modulation Characteristic
15.00

10.00 —
5.00 —

/

0.00 - ——
f/

500

-10.00 —
/

-15.00 ~
-20.00
500

k=]

23000
-35.00
-40.00
-45.00
-50.00
-55.00 13.60
-60.00
-65.00
-70.00

Tx.Freq.Resp

\[\

— ] 3 G0

100 1000 10000
Mod.Freq.(Hz)
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Not for FCC review

459.125 MHz. 25 kHz, Tx Modulation Characteristicz
15.00
10.00 J

500 = |
//,
—

000 Tx.Freg.Resp

-5.00 /
-10.00 .
P
/

\\

-15.00
-20.00
gS.OO
-30.00
-35.00
-40.00
-45.00
-50.00
_55 .00 13.60
-60.00
-65.00
-70.00

— T G0

100 1000 Mod.Freq.(Hz) 10000

459,125 MHz, 12.5 kHz. Tx Modulation Characteristic

15.00

10.00
i
5.00

-
0.00 > 5/ Tx.Fraq.Resp
(ot

-5.00
-10.00 —
r
-15.00 v
v

-20.00
%25 00 — S, (LOW)

\[\

-30.00
-35.00
-40.00
-45.00
-50.00 Specs. (High)
-55.00
-60.00
-65.00
-70.00

100 1000 Mod.Freq.(Hz) 10000
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15.00

511.9875 MHz, 25 kHz, Tx Modulation Characteristic

10.00

5.00 //

Tx.Freq.Resp

-5.00

0.00
et ’/

\[\

-10.00 —
B /'
15.00 v

-20.00
=]
500

— S (LOW)

-30.00

-35.00

-40.00

-45.00

Specs. (High)

-50.00
-55.00

-60.00

-65.00

-70.00

100 1000

Wiod.

Freq.(

Z}

10000

15.00

511.9875MHz, 12.5 kHz, Tx Modulation Characteristic

10.00

!

5.00 //

Tx.Freq.Resp

0.00
— ’/
-5.00

\[\

-10.00 —
P
-15.00 ~
' r

-20.00

£25.00
k=]
230,00

— ] 3 G0
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-40.00
-45.00

-50.00

-55.00

1360

-60.00

-65.00

-70.00
100 1000
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10000
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IC: 109U-89FT7165

6.3.3. Test Limit

+14 7
+1277]
+107
+8
+5
+4 ]
+2 | +1dB
dB 0 ] 0 dB
2 —
4 —
5 —
5
-10]
-127] 12 dB!
14— octave

-167]

.~ 896 — 940 MHz
rolloff

LR T
300 400 500 700 1000 1500 2500 3000

Frequency - Hz

Note:
o There are additional 6 dB per octave attenuation is allowed from 2.5KHz to 3KHz in equipment 25MHz to 869MHz
radio.

o Additional 6 dB per octave attenuation is allowed from 2.3KHz to 2.7KHz & additional 12 dB per octave attenuation
is allowed from 2.7KHz to 3KHz in equipment 896 MHz to 940MHz radio.
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6.4.

Modulation Limiting

6.4.1. Test Setup

1)
2)

3)

5)
6)

Report ID: 33781-RF-00002

Mod Analyzer Audio Analyzer
LOin Input 50Q Audio Output
v
Power AC/DC Meter
Supply Test Box

The DUT transmitter output port was connected to Modulation Analyzer.

Path loss for the measurement included.
Set the audio bandwidth filter to 15 kHz.
Transmit the radio and set the audio analyzer to 1 kHz audio frequency and 60% of the Full rated

system deviation.

Record the frequency deviation as 0dB input level at 1kHz audio frequency.

FCC ID: AZ489FT7165
IC: 109U-89FT7165

Repeat the step and record the frequency deviation from -20 dB to 20dB by 5 dB increments and
different audio freq 300 Hz, 2.5 kHz and 3 kHz.
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6.4.2. Test Result
Not for FCC review

467.7750MHz, 25.0kHz Modulation Limiting

120.0

100.0

/ 5 7‘=l

80.0
/ // i 300
60.0 i1 000
//y / w2500
40.0 3000
e i —w

20.0

-20 -15 -10 -5 0] 5 10 15 20
Input Level, dB

Deviation in Percentage %

467.7750MHz, 12.5kHz Modulation Limiting

120.0
100.0
° / 54 ﬁ
1]
& 80.0
g /
S / / ——300
£ 600 —=—1000
£ {
& 400 3000
> /
[+F]
4 P i
20.0 «
0.0 § ! .
20 -15 -10 5 0 5 10 15 20

Input Level, dB
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Not for FCC review

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Deviation in Percentage %

459.1250MHz, 25.0kHz Modulation Limiting

120.0
100.0
/— as f—l
80.0
/}/‘ // ——300
60.0 —8—1000
//y / 2500
40.0 3000
PAvaranne.
20.0

0] 5 10 15 20
Input Level, dB

Deviation in Percentage %

459.1250MHz, 12.5kHz Modulation Limiting

120.0
100.0
r—l /—I
80.0
/ // —t—300
60.0 == 1000
//y / ==ie=2500
40.0 3000
// —Spec
20.0 «
0.0 . i
-20 -15 -10 -5 0 5 10 15 20

Input Level, dB
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511.9875MHz, 25.0kHz Modulation Limiting
120.0
100.0
X / it ?‘.
1]
& 80.0 /
E / / —4—300
% 60.0 / —=—1000
é // / 2500
§ 40.0 / // 3000
[+F]
a —Spec
20.0 /
0.0 § . .
20 -15 -10 -5 0 5 10 15 20
Input Level, dB
511.9875MHz, 12.5kHz Modulation Limiting
120.0
100.0
© f ro 7.a
2 50,0
£ / /
g / ——300
% 60.0 / —=—1000
é // / 2500
£ 400 3000
>
i LA S =
20.0 <
0.0 § ! |
20 -15 -10 -5 0 5 10 15 20
Input Level, dB

6.4.3. Test Limit
Modulation Limiting shall not exceed 100 percent.
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6.5.

1)
2)
3)

4)
S)
6)
7)
8)
9

IC: 109U-89FT7165
Occupied Bandwidth

6.5.1. Test Setup (Analog)

Power Audio Analyzer
A. Get Fc for reft
et Fc for reference Supply (8903B)
Audio Output
A
Modulation Analyzer RF Port ]
I < Attenuator |« Radio Test Box
nput 50Q
B. Testing Power Audio Analyzer
Supply (8903B)
Audio Output

DC Block A v
Spectrum Analyzer Attenuator + | RF Port Radi
Input 50Q - *HPF adio Test Box

The DUT transmitter output port was connected to Modulation Analyzer.

Set the audio bandwidth filter to 15 kHz low pass filter and 50 kHz high pass filter.

Transmit the radio and set the audio analyzer to 2.5 kHz audio frequency and 50% of the rated
deviation. Up the amplitude by 16 dB. Dekey the DUT.

Path loss for the measurement included.

Select the Occupied Bandwidth measurement for 99% Emissions Bandwidth Measurement.
Key in the Fc and Resolution Bandwidth (1 ~ 5 % of emission designator).

Transmit the DUT and record the occupied Bandwidth frequency.

Preset the spectrum analyzer for sideband spectrum measurement.

Set the span and Resolution Bandwidth (according to FCC/ ISED standard).

10) Save the screen shot as modulated signal
11) Remove the audio tone from audio analyzer to capture unmodulated signal.

* Only HPF added for Mask 80.211 measurement with attenuator.
* 99% Bandwidth measurement is computed by the spectrum analyzerand is consistent with the

C63.26 5.4.4 method.
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6.5.2. Test Result (Analog)

Standard Audio Modulation (25 kHz Channelization, Analog Voice):
Emission Designator 16KO0F3E

In this case, the maximum modulating frequency is 3 kHz with a 5 kHz deviation.

BW =2(M+D) =2*@3 kHz + 5 kHz) = 16 kHz = 16K0
F3E portion of the designator indicates voice.

Therefore, the entire designator for 25 kHz channelization analog voice is 16KOF3E.
Standard Audio Modulation (12.5 kHz Channelization, Analog Voice):

Emission Designator 11KOF3E

In this case, the maximum modulating frequency is 3.0 kHz with a 2.5 kHz deviation.

BW =2(M+D) =2*(3.0 kHz + 2.5 kHz) = 11 kHz = 11KO0
F3E portion of the designator indicates voice.

Therefore, the entire designator for 12.5 kHz channelization analog voice is 11KOF3E.
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For Part 74

Maodulation

Rules Part

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165

Analog Voice

74.462(c )/ RSS 119

Channel Frequency Channel Spacing
(MHz) (kHz)
450.0250 250

99% OCB
(kHz)

Emission Designator

145812

16K0F3E

67 dBm Atten 18 dB

‘?:-‘,.f%ﬂhjﬁ,l\lbﬁﬂ‘lﬂt'%;.\ﬁﬁ-\'.;-. iy

For Part 80

Maodulation

Rules Part

Analog Voice

80.211(f)/ RSS 119

Channel Frequency Channel Spacing
{MHz) (kHz)
4677750 250

99% OCB
(kHz)

Emission Designator

15.0053

16K0F3E

Htten 18 dB

IC: 109U-89FT7165
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Not for FCC review
Modulation Rules Part
Analog Voice RS5 119

Channel Frequency
{MHz)

Channel Spacing
(kHz)

4658875

250

99% OCB
(kHz)

Emission Designator

15.0087

16K0F3E

.54 dBm

B

Htten 18 dB

Maodulation

Rules Part

Analog Voice

90.210 (T-band)

Channel Frequency
{MHz)

Channel Spacing
(kHz)

473.0125

250

99% OCB
(kHz)

Emission Designator

15.0065

16K0F3E

f 46.57 dBm

Htten 18 dB

IC: 109U-89FT7165
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Modulation

Rules Part

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165

Analog Voice

90.210 (T-band)

Channel Freguency Channel Spacing
{MHz) (kHz)
5119875 25.0

99% OCB
(kHz)

Emission Designator

149932

16KOF3E

Atten 18 dB

IC: 109U-89FT7165
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Modulation

Rules Part

Analog Voice

90.210/ 74.462(c } / RSS 119

Channel Freguency
{MHz)

Channel Spacing
[kHz)

450.0250

125

99% OCB
(kHz)

Emission Designator

9.8479

11KOF3E

Atten 18 dB

.
i lt'.

i il %ﬁ:ﬁlﬁr !
A 'ft1'4"r-f-'wf_‘.:%"ﬁ:wéfw*l"‘wf‘

ik

Modulation

#YBH 1 kHz

Rules Part

Analog Voice

90.210 / RSS 119

Ch IF Ch 15 i 99% OCB
annelFrequency annet spacing Emission Designator
[MHz) [kHz) [kHz)
4699875 125 0.8646 11KOF3E
% Agilent R T

7 dBm

Atten 16 dB

/ -:‘f&q‘i‘:"f;-;ﬁap’u'g'f"h*r)hf

. 4
A rﬂ.i L
h

#YBH 1 kHz
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Report ID: 33781-RF-00002
FCC ID: AZ489FT7165

Modulation Rules Part
Analog Voice 90.210
Ch IF Ch 15 i 99% OCB
annelFrequency annet spacing Emission Designator
[MHz) [kHz) [kHz)
473.0125 125 9.8678 11KOF3E
i Agilent R T

4257 dBm Atten 10 dB

!
o
Ly

'\1-“":%“\”' i
i

1.81 dBm

Atten 18 dB

| f.':'
Pl

]
!
Y

#YBH 1 kHz

#YEBH 1 kHz

Modulation Rules Part
Analog Voice 90.210

ch i

annel Frequency Channel Spacing 99% OCB Emission Designator
[MHz) [kHz) [kHz)
5119875 125 9.8427 11KOF3E
3 Agilent R T

IC: 109U-89FT7165
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Part 80 only

Modulation

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165

Rules Part

Analog Voice

80.211(c)

Channel Freguency

Channel Spacing

Emission Designator

16KOF3E

{MHz) (kHz)
4677750 25.0
= Agilent

-16 dBm

Atten 18 dB

,.‘F|fn'r‘|'n,\.lt.?,&“\#'l..'.lllnllll

Mask 80.211

i

#YBH 188 kHz
Modulation Rules Part
Analog Voice 22.359(b)
Ch IF Ch | Spaci . 99% OCB .. .
annelFrequency annet Spacing -26 dB Point (kHz) Emission Designator
[MHz) [kHz) [kHz)
4591250 25.0 15.5608 15.0007 16KOF3E

Atten 16 dB

Wy )

TRTRIL
|||| '|||I'I Ijtrlil!fﬂ'\hﬂﬂe‘ﬁ"

._:"";Tir,w,llﬁqf:'ﬁﬂ

IC: 109U-89FT7165
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Modulation Rules Part
Analog Voice 22.359(b)
Ch IF Ch | Spaci 99% OCB
annelFrequency annet spacing -26 dB Point (kHz) Emission Designator
(MHz) (kHz) (kHz)
4591250 2000 15.4055 10,3867 16KO0F3E

Atten 18 dB

IC: 109U-89FT7165
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6.5.3. Test Setup (Digital)

PSA (Spectrum
Analyzer)

Power Supply

Computer & Software
Program Radio

Test Box

1) Program and set radio to operate in desire test frequency and digital mode with modulation.
(*4FSK, C4FM or other digital modulation form).

2) Path loss for the measurement included.

3) Select the Occupied Bandwidth measurement for 99% Emissions Bandwidth Measurement.

4) Key in the Fc and Resolution Bandwidth (1 ~ 5 % of emission designator).

5) Transmit the DUT and record the occupied Bandwidth frequency.

6) Preset the spectrum analyzer for modulation emission spectrum measurement.

7) Set the span and Resolution Bandwidth (according to FCC/ ISED standard).

8) Capture the screen shot as modulated signal.

*  99% Bandwidth measurement is computed by the spectrum analyzer and is consistent with the C63.26 5.4.4 method.

*Note:

e For Digital Modulation, 12.5 kHz Data F1D & FXD would be the same. Therefore only measurements with F1D
modulation shown below.

e For Digital Modulation, 12.5 kHz Data F1E & FXE would be the same. Therefore only measurements with F1E
modulation shown below.
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6.5.4. Test Result (Digital)

Digital (12.5 kHz Channelization, Digital Voice/Data/Voice+Data):
Emission Designator 7K60F1E/D/W

The 99% energy rule (title 47CFR 2.989) was used for digital mode and is more accurate than Carson’s rule.
It basically states that 99% of the modulation energy falls within X kHz, in this case, 7.60 kHz.
Measurements were performed in accordance with TIA/EIA TSB102.CAAB Section 2.2.5.2. The emission
mask was obtained from 47CFR 90.210(d).

F1E/D/W portion of the designator indicates digital voice/data/voice+data.

Therefore, the entire designator for 12.5 kHz channelization digital voice is 7TK60F1E/D/W.
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FCC ID: AZ489FT7165

Modulation Rules Part
4FSK Data 90.210/ 74.462(c ) / RSS 119
Channel Frequency Channel Spacing 99% OCB Emission Designator
{MHz) [kHz) [kHz)
450.0250 125 7.2885 TKBOF1D
- Agilent

.17 dBm

#YBH 1 kHz

Modulation Rules Part
4FSK Data 90.210
Channel Frequency Channel Spacing 99% OCB Emission Designator
(MHz) {kHz) (kHz)
473.0125 125 74864 JKB0F1D
= Agilent R T

1 dBm

#YBH 1 kHz

IC: 109U-89FT7165
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Modulation Rules Part
4FSK Data 90.210
Channel Frequency Channel Spacing 99% OCB Emission Designator
(MHz) {kHz) (kHz)
5118875 125 7.3827 JKB0F1D
# Agilent R T

#YBH 1 kHz

Mask D

IC: 109U-89FT7165
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Modulation Rules Part
4FSK Voice 90.210/ 74.462(c) / RSS 119
Channel Frequency Channel Spacing 99% OCB Emission Designator
(MHz) (kHz) (kHz)
450.0250 125 6.9941 7K60F1E
- Agilent R T

Atten

g
A
l'"l"'l"J'llthflmllJIH " l' R
W p O )
LR A el
Ilr.n. . nﬂnﬁlﬁrﬁu'tl}h.\m v |
W
WBH 1 kHz
Modulation Rules Part
4FSK Voice 90.210
" o
Chanmzll\:':e?uency Chanr;;l'ls;)acmg 99(fHO)CB Emission Designator
Z Z Z
473.0125 12.5 6.8644 7K60F1E
% Agilent R T

Atten

W, A
84 " |
™ ]hd U"""‘h\i'- Jt
?‘5 it Illrlll'r"JI‘“"" ‘|'| I'Jt'i“

fappele
Iy e
b l'll""',“ll'.h",_l iy L

7V
) ¥ 'II""'I"H'LI'IY“'l“"-'n'F'l Jj

25 iz
Hz VBH 1 kHz
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"I
.,.,?_\n'l,un.l'___“,l‘.""“-ﬁ' I"I"I.‘U

ey

5 MHz

Modulation Rules Part
4FSK Voice 90.210
H 0,
Channel Frequency Channel Spacing 99% OCB Emission Designator
(MHz) (kHz) (kHz)
511.9875 125 7.3193 7K60F1E
% Agilent R T

Ih'-""'n‘-..'.
| A} o
hlfll."'.\u'lfr. J
L
W i
t'illf i

"
o

-
LLE T
e of

IC: 109U-89FT7165
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Modulation Rules Part
4FSK Data+Voice 90.210/ 74.462(c) / RSS 119
H 0,
Channel Frequency Channel Spacing 99% OCB Emission Designator
(MHz) (kHz) (kHz)
450.0250 12.5 6.8049 7K60F1W
- Agilent R T

i
Haad
- i
ot o u.h"ln'.\“"l" K
roedf o
I-4"|III.\v'\""J'r'-" i

VEW 1 kHz
Modulation Rules Part
4FSK Data+Voice 90.210
Channel Frequency Channel Spacing 99% OCB Emission Designator
(MHz) (kHz) (kHz)
473.0125 125 6.9718 7K60F1W

i Agilent R T

1 Al
M oy

T -"1r"'<||"‘#"‘\"f"rl Ll
N
oMt ﬂ,\.q'..-."qi,;'l' '||r"pil W

ol
l..JF“”‘"a‘,'J'II |t

.\“i"||r oA,
T

S B (|
1 y HIL.‘F L JI|| lfnul‘rll‘n“‘ll-‘h\‘-'-'.

VBH 1 kHz
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Modulation Rules Part
4FSK Data+Voice 90.210
" 9
Channel Frequency Channel Spacing 99% OCB Emission Designator
(MHz) (kHz) (kHz)
511.9875 125 6.9304 7K60F1W
- Agilent R T

¥

rn,...w"ﬂ A"
i b

A
" }lr','L'.'r"Jlﬂl" Ml
1 b ny st i
v

| e A
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“ﬂltul A A
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f
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|
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75 Mz
UBH 1 kHz
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Modulation Rules Part
4FSK Data 22.359(b)
Ch IF Ch | Spaci . 99% OCB .. .
annetFrequency annet spacing -26 dB Point (kHz) Emission Designator
[MHz) [kHz) [kHz)
4581250 125 9.0763 7.4079 7K60F1D
- Agilent

Modulation Rules Part
4F5K Voice 22.359(b)
Ch IF Ch | Spaci 99% OCB
annetFrequency annetspacing -26 dB Point (kHz) Emission Designator
(MHz) {kHz) (kHz)
4551250 125 98232 7.2488 7KB0OF1E
= Agilent

“\BK 3

IC: 109U-89FT7165
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Modulation Rules Part
4F5K Data+Voice 22.359(b)
Ch IF Ch | Spaci 99% OCB
annet Frequency annetspacing -26 dB Point (kHz) Emission Designator
(MHz) {kHz) (kHz)
4551250 125 98251 7.1937 TKE0F1W
- Agilent

6.5.5. Test Limit

IC: 109U-89FT7165

The 99% occupied bandwidth is the width of a frequency band such that, below the
lower and above the upper frequency limits, the mean powers emitted are each equal to
a specified percentage 0.5% of the total mean transmitted power.
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6.6. Band Edge Conducted Spurious Emission (Part 22)
6.6.1. Test Setup (Analog)
Power Audio Analyzer
A. Get Fc for reference Supply (8903B)
Audio Output
A
Modulation Anla lyzer < Attenuator |« RF Port Radio Test Box
nput 50Q
B. Testing Power Audio Analyzer
Supply (8903B)
Audio Output
DC Block A V
Spectrum Anallynzifsog e Attenuator :RF Port Radio _ l Test Box
1)  The DUT transmitter output port was connected to Modulation Analyzer.
2)  Set the audio bandwidth filter to 15 kHz low pass filter and 50 kHz high pass filter.
3)  Transmit the radio and set the audio analyzer to 2.5 kHz audio frequency and 50% of the rated
deviation. Up the amplitude by 16 dB. Dekey the DUT.
4)  Path loss for the measurement included.
5)  Select the Occupied Bandwidth measurement for 99% and 26dB Emissions Bandwidth
Measurement.
6) Key in the Fc and Resolution Bandwidth.
7)  Transmit the DUT and record the occupied Bandwidth frequencies.
8)  Preset the spectrum analyzer for band edge measurement.
9) The band edges of lowest and highest channels were measured.
10) Key in the Lowest and highest channel frequency, span is 60 kHz and Resolution Bandwidth is
at least 1% of Emission Bandwidth.
11) Save the screen shot as modulated signal.
12) Remove the audio tone from audio analyzer to capture unmodulated signal.

*Note:
e For emission designator ending with F3E, 16KOF3E is the worst case and therefore only 16K0F3E will be shown.
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6.6.2. Test Result (Analog)
MAX POWER
Modulation | Rules Part Modulation | Rules Part
Analog Voice [ FCC Part 22.359(b) Analog Voice [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | ission Desi or
459.0250 [ 25.0 155612 [ 15.0082 [ 16KOF3E 459.6500 [ 25.0 | 155566 | 15.0070 [ 16KOF3E
# Agilent R T i Agilent

#WEH

LOW POWER

R T

#YBH

Modulation | Rules Part Modulation | Rules Part
Analog Voice [ FCC Part 22.359(b) Analog Voice [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator | Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator
459.0250 [ 25.0 [ 155548 [ 15.0070 [ 16KOF3E 459.6500 [ 25.0 [ 155550 [ 15.0059 [ 16KOF3E
Agilent R T Agilent

R T
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MAX POWER

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165

IC: 109U-89FT7165

LOW POWER

Y,

R T

h
o]y

v

Modulation | Rules Part Modulation | Rules Part
Analog Voice [ FCC Part 22.359(b) Analog Voice [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator | Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator
4730125 [ 25.0 [ 155606 [ 150105 [ 16KOF3E 479.2875 [ 25.0 [ 155635 [ 150141 [ 16KOF3E
Agilent Agilent

R T

Modulation | Rules Part Modulation | Rules Part
Analog Voice [ FCC Part 22.359(b) Analog Voice [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator
473.0125 | 25.0 [ 155652 [ 150120 [ 16KOF3E 479.2875 [ 25.0 [ 155662 [ 150175 [ 16KOF3E
Agilent R T Agilent R T

|
e,
v
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6.6.3. Test Setup (Digital)

PSA (Spectrum
Analyzer)

Power Supply

Computer & Software
Program Radio Test Box
1) Program and set radio to operate in desire test frequency and digital mode with modulation.

2)

4)
5)
6)
7)

8)

(*4FSK, C4FM or other digital modulation form).

Path loss for the measurement included.

Select the Occupied Bandwidth measurement for 99% and 26dB Emissions Bandwidth
Measurement.

Key in the Fc and Resolution Bandwidth.

Transmit radio record the occupied Bandwidth frequencies.

Preset the spectrum analyzer for band edge measurement.

Key in the lowest and highest channels frequency, span is 60 kHz and Resolution Bandwidth is
at least 1% of Emission Bandwidth.

Save the screen shot.

*Note:

e For Digital Modulation, 12.5 kHz Data F1D & FXD would be the same. Therefore only measurements with F1D
modulation shown below.

e For Digital Modulation, 12.5 kHz Data F1E & FXE would be the same. Therefore only measurements with F1E
modulation shown below.
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6.6.4. Test Result (Digital)

MAX POWER

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

4] | I n -IM
{v H,.l 'l‘"lh r'I.I.'.I_|r.,“-,|fw|1|lr,.. “,a.._,'.u_“ru‘rr,‘u', f|| WA Wy

f

#YBH

LOW POWER

Modulation | Rules Part Modulation | Rules Part
4FSK Data [ FCC Part 22.359(b) 4FSK Data [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator | Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator
459.0250 [ 125 [ 103259 [ 75984 [ 7K60F1D 4596500 | 125 [ 100976 [ 7.4920 [ 7K60F1D
Agilent R T Agilent R T

X |_rﬁ I‘F" y “r‘""u“p N nl Wt n|| ! f

Atten 18

#JEBH

Modulation | Rules Part Modulation | Rules Part
4FSK Data [ FCC Part 22.359(b) 4FSK Data [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator | Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | ission Desi or
459.0250 [ 125 9.7605 [ 7.1415 [ 7K60F1D 459.6500 [ 125 | 102381 | 74238 [ 7K60F1D
% Agilent R T “ Agilent

R T

Atten 18 dB
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MAX POWER

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

LOW POWER

Modulation | Rules Part Modulation | Rules Part
Analog Voice [ FCC Part 22.359(b) Analog Voice [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator | Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator
4730125 [ 25.0 [ 155606 [ 150105 [ 16KOF3E 479.2875 [ 25.0 [ 155635 [ 150141 [ 16KOF3E
2 Agilent R T = Agilent R T

I
A
Ml

LA e
Wy Wy o

#YBH

6.6.5. Test Limit

Modulation | Rules Part Modulation | Rules Part
Analog Voice [ FCC Part 22.359(b) Analog Voice [ FCC Part 22.359(b)
Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator Channel Frequency | Channel Spacing | -26 dB Point (kHz) | 99% OCB | Emission Designator
473.0125 | 25.0 [ 155652 [ 150120 [ 16KOF3E 479.2875 [ 25.0 [ 155662 [ 150175 [ 16KOF3E
= Agilent R T R T

n - |8

#YBH

The power of any emission outside of the authorized operating frequency ranges must
be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
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6.7. Transient Frequency Behavior

6.7.1. Test Setup

Oscilloscope

CH2
[ ]

CH 1

Mod analyzer

Mod Out

Test Box

A

Incident (20dB) -
DUT ATT Reflocied (2048}

1) Connect the setup as figure above.

2) Path loss for the measurement included.
3) Set on Sigen with the assigned center frequency, internal 1 kHz FM tone.
FM Deviation: Analog 25kHz Channel Spacing = 25 kHz
Analog 12.5 kHz Channel Spacing = 12.5 kHz
C4FM =12.5 kHz
4) Turn on 50 kHz high pass filter and 15 kHz low pass filter on modulation analyzer.
5) Supply sufficient attenuation ATT to provide the output power of < -11dBm into power meter
when DUT is keying up.
6) Note the power level on power meter and dekey the DUT.
7) Adjust the amplitude of the signal generator to the level power meter, maintained the amplitude
throughout the rest of the measurement.
8) Connect the output to modulation analyzer.
9) Reduce 30dB attenuation and transmit the radio to get the trigger line.
10) Capture the screen shot for key-up (rising edge) and de-key (falling edge) mode.
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6.7.2. Test Result

Switch On Condition ton, t1ana t2
Channel Frequency (MHz) Channel Spacing (kHz) Mode
467.7750 125 Analog
+12.5 kHz Scale: 10 ms/div
+ Limit
- Limit
-12.5 kHz
oty ot Y !
Switch Off Condition t; tos
Channel Frequency (MHz) Channel Spacing (kHz) Mode
467.7750 125 Analog
Scale: 10 ms/div +12.5 kHz
+Limit
-Limit
-12.5 kHz
t; - tort i
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Not for FCC review
Switch On Condition to,, t1ang t2
Channel Frequency (MHz) Channel Spacing (kHz) Mode
467.7750 25.0 Analog
+25.0 kHz Scale: 10 ms/div
+ Limit
ko
- Limit
-25.0 kHz
ton - tl tZ ~
Switch Off Condition t3 tos
Channel Frequency (MHz) Channel Spacing (kHz) Mode
467.7750 25.0 Analog
Scale: 10 ms/div +25.0 kHz
+Limit
e
-Limit
-25.0 kHz
t; - torr i
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6.7.3. Test Limit
Transmitters designed to operate in the 150-174 MHz and 421-512 MHz frequency bands must
maintain transient frequencies within the maximum frequency difference limits during the time
intervals indicated:

Maximum All equipment
Time intervals'* frequency
difference’ 150 to 174 MHz 421 to 512 MHz
Transient Frequency Behavior for Equipment Designed to Operate on 25 kHz Channels
t* +25.0 kHz 5.0 ms 10.0 ms
t, +12.5 kHz 20.0 ms 25.0 ms
t.* +25.0 kHz 5.0 ms 10.0 ms
Transient Frequency Behavior for Equipment Designed to Operate on 12.5 kHz Channels
t* +12.5 kHz 5.0 ms 10.0 ms
t, +6.25 kHz 20.0 ms 25.0 ms
t.* +12.5 kHz 5.0 ms 10.0 ms
Transient Frequency Behavior for Equipment Designed to Operate on 6.25 kHz Channels
t* +6.25 kHz 5.0 ms 10.0 ms
t, +3.125 kHz 20.0 ms 25.0 ms
t.* +6.25 kHz 5.0 ms 10.0 ms

on 18 the instant when a 1 kHz test signal is completely suppressed, including any capture time due to phasing.

t; is the time period immediately following to;.

t, is the time period immediately following t;.

t; 1is the time period from the instant when the transmitter is turned off until t.s.

toe 1S the instant when the 1 kHz test signal starts to rise.

> During the time from the end of t, to the beginning of t5, the frequency difference must not exceed the limits
specified in §90.213.

Difference between the actual transmitter frequency and the assigned transmitter frequency.

If the transmitter carrier output power rating is 6 watts or less, the frequency difference during this time
period may exceed the maximum frequency difference for this time period.
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6.8. Adjacent Channel Power

6.8.1. Test Setup (Analog)

PSA (Spectrum
Analyzer)

Input

Audio Analyzer 1 & 2

Mod Analyzer Audio Out
S
RF input T-Joint Combiner !
1

AC/DC Meter
Test Box

Power
Supply

1) The DUT transmitter output port was connected to modulation analyzer.

2) Transmit the radio and turn on 1* audio analyzer with audio frequency 650Hz, 50% rated
deviation, and record the amplitude value as AmpT]1.

3) Turn off Audio analyzer 1 and turn on audio analyzer 2, set the audio frequency to 2.2 kHz and
50% deviation. Record the amplitude as AmpT2.

4) Turn both audio analyzers ON and up 10dB amplitude level.

5) Connect the output to PSA and set to assigned center frequency.

6) Set Span, Resolution Bandwidth and Video Bandwidth per rules part.

7) Transmit the radio and record the Adjacent Channel Power value in dBc.

6.8.2. Test Result

Not Applicable
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6.8.3.

Test Setup (Digital)

PSA (Spectrum
Analyzer)

Power Supply

Computer & Software

Program Radio

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

Test Box

1) Program and set radio to operate in desire test frequency and digital mode with modulation.
(4FSK, C4FM or other digital modulation form).
2) Prepare setup as per picture.

3) Turn on the ACP Measurement — Press Measure, ACP.
4) Set Span, Resolution Bandwidth and Video Bandwidth as per rules part.

5) Transmit the radio and record the Adjacent Channel Power value in dBc.

6.8.4.

Test Result

Not Applicable
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6.8.5.

Test Limit

12.5 kHz MoeiLe TransmITTER ACP REQUIREMENTS

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Offset from center

frequency Measurement bandwidth Maximum ACP relative
(kHz) (kHz) (dBc)

9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.50 25.00 -60
62.50 25.00 -65
87.50 25.00 -65
150.00 100 -85
250.00 100 -65
350.00 100 -65
>400 to 12 MHz 30 (s) -75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100

25 kHz MoBgiLe TransmiTTER ACP RequIREMENTS

Offset from center

frequency Measurement bandwidth Maximum ACP relative
(kHz) (kHz) (dBc)

15.625 6.25 -40
21.875 6.25 -60
37.50 25 -60
62.50 25 -85
87.50 25 -65
150.00 100 -65
250.00 100 -85
350.00 100 -65
>400 kHz to 12 MHz 30 (s) =75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100
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12.5 kHz Base TransmiTTER ACP REQUIREMENTS

Offset from center

frequency Measurement bandwidth Maximum ACP
(kHz) (kHz) (dBc)

9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.5 25 -60
62.5 25 -85
87.5 25 -65
150 100 -85
250 100 -65
350.00 100 -65
>400 kHz to 12 MHz 30 (s) -80
12 MHz to paired receive band 30 (s) -80
In the paired receive band 30 (s) 1.85

25 kHz Base TransmiTTER ACP REQUIREMENTS

Offset from center

frequency Measurement bandwidth Maximum ACP
(kHz) (kHz) (dBc)

15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
875 25 -65
150 100 -65
250 100 -65
350 100.00 -65
>400 kHz to 12 MHz 30 (s) -80
12 MHz to paired receive band 30 (s) -80
In the paired receive band 30 (s) 1.85
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6.9.

IC: 109U-89FT7165
Conducted Spurious Emission

6.9.1. Test Setup

Power
Supply

DC Block RFPort  y

30dB pad |« Radio _-»@
AC/DC meter

Spectrum Analyzer

Input 50Q HPF

3

1)
2)

3)
4)
5)
6)

7)
8)
9)

The DUT transmitter output port was connected to Spectrum Analyzer with above setup.
Program and set radio to operate in desire test frequency and mode. (Analog / digital modulation
form).
Path loss for the measurement included.
Set the PSA Resolution Bandwidth as per rules part.
Set the Ref offset from the pathloss offset calibration file.
Adjust the center frequency of the spectrum analyzer for incremental coverage of the range from:
a. 9 KHz to Fc — Test Bandwidth
b. Fc + Test Bandwidth to 2Fc — SMHz.
Key up the DUT, Peak Search the highest Spur and record the levels of spurious emissions
Dekey the DUT.
Turn On High Pass Filter path and Key up the DUT.

10) Adjust the PSA Freq for incremental coverage of range from 2Fc to 10Fc
11) Key up the DUT and record the highest spur levels of spurious emissions.
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6.9.2.

Analog: 450.025. MHz, 25.kHz Channel Spacing, Max. Power

For Part 74

Test Result (Analog)

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

3 Agilent

#Atten

D TR ARV W S RN VR VSRR L ,um-‘.».wﬂ-f\nr\‘d"&

38 dB

Agilent

1

#Atten 30 dB

1

-‘»M"-'»‘-\"-w-«m.amt.a..,-,....w.#»A»m-m-m--»-«w'.u.m,,..-..‘..w.,».--»,u»w-.....,.-..u-,w,w-n.-.w-www-»-)%mw\-

2Fc to 1GHz

1GHz to 10Fc

#Atten 6 dB

Highest Spur

#Atten 6 dB

#VBH 3 MHz

ot
I S S——— e = e

Frequency Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 391.9000 -41.1130 -13.00 PASS
(<':2ch Test BW) to 866.1271 -39.0100 -13.00 PASS
2Fc to 1GHz 900.0500 -50.9100 -13.00 PASS
1GHz to 10Fc 1350.0750 -38.3200 -13.00 PASS
1800.1000 -54.2390 -13.00 PASS
2250.1250 -54.5601 -13.00 PASS
2700.1500 -52.9002 -13.00 PASS
3150.1750 -52.1559 -13.00 PASS
3600.2000 -53.3743 -13.00 PASS
4050.2250 -53.9456 -13.00 PASS
4500.2500 -54.0260 -13.00 PASS
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Analog: 450.025. MHz, 25.kHz Channel Spacing, Low. Power

For Part 74

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

. Agilent

1

FL to (Fc - Test BW)

¥ Agilent

(Fc + Test BW) to <2Fc

ki 1 bt e Pt |

[Swp

FTu

1
Pt et el nx-;w.x.rk.ﬂ,»\-m&.n-.\-,«bw TR T T O e T e NI VAL e

Highest Spur

Spurious Level

#UBH 3 MHz

Failing Limit

Sup e

Frequency Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 5.4000 -40.1790 -13.00 PASS
(<':2ch Test BW) to 497.6934 -39.2400 -13.00 PASS
2Fc to 1GHz 911.5272 -60.4500 -13.00 PASS
900.0500 -60.6797 -13.00 PASS
1GHz to 10Fc 3099.6450 -51.7200 -13.00 PASS
1350.0750 -55.0747 -13.00 PASS
1800.1000 -55.2147 -13.00 PASS
2250.1250 -55.0339 -13.00 PASS
2700.1500 -54.1018 -13.00 PASS
3150.1750 -52.2950 -13.00 PASS
3600.2000 -53.4111 -13.00 PASS
4050.2250 -53.8343 -13.00 PASS
4500.2500 -54.0220 -13.00 PASS
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Analog: 459.125. MHz, 25.kHz Channel Spacing, Max. Power
For Part 22

FL to (Fc - Test BW) [ (Fc + Test BW) to <2Fc

. Agilent R T # Agilent R T

#Atten 6 dB

FTu

Swp

bt et bt kb it bl gl ons g st At

8l p les Bl z #UBH 3 MHz

Frequency Highest Spur Spurious Level Failing Limit

Range Frequency (MHz) (dBm) (dBm) Results
FL to (Fc - Test BW) 425.1000 -40.7390 -13.00 PASS
ARl 477.3445 -37.9200 -13.00 PASS
2Fc to 1GHz 918.1947 -41.4400 -13.00 PASS
918.2500 -41.6834 -13.00 PASS
1GHz to 10Fc 1377.3750 -41.7600 -13.00 PASS
1836.5000 -54.2700 -13.00 PASS
2295.6250 -53.9174 -13.00 PASS
2754.7500 -50.1184 -13.00 PASS
3213.8750 -51.9015 -13.00 PASS
3673.0000 -52.6395 -13.00 PASS
4132.1250 -52.7620 -13.00 PASS
4591.2500 -52.9344 -13.00 PASS
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Analog: 459.125. MHz, 25.kHz Channel Spacing, Low. Power

For Part 22

FCC ID: AZ489FT7165
IC: 109U-89FT7165

3% Agilent

#Atten

Swp

FL to (Fc - Test BW)

38 dB

%% Agilent

(Fc + Test BW) to <2Fc

#Atten 30 dB

it AU AP A A BT AN o g Al s 8 0 b a0 it syl i e Y

2Fc to 1GHz

#Atten 6 dB

Frequency

Highest Spur

Spurious Level

Ul

#Htten 6 dB

1

L.

FSE SV SN s e B et s F————————

#VEH 3 MHz

Failing Limit

Range Frequency (MHz) (dBm) (dBm) Results
FL to (Fc - Test BW) 329.6000 40.8210 -13.00 PASS
For TestBW)to 499.5939 -39.1400 -13.00 PASS
2Fc to 1GHz 979.6137 59.6700 -13.00 PASS
918.2500 613277 -13.00 PASS
1GHz to 10Fc 3093.0170 51.5700 13.00 PASS
1377.3750 555910 -13.00 PASS
18365000 55.3952 -13.00 PASS
2295.6250 54.9671 -13.00 PASS
2754.7500 53.8581 -13.00 PASS
3213.8750 52.7024 -13.00 PASS
3673.0000 53.2789 -13.00 PASS
4132.1250 53.6834 -13.00 PASS
4591.2500 53.9424 -13.00 PASS
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Analog: 467.775. MHz, 25.kHz Channel Spacing, Max. Power

For Part 80

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

#  Agilent

Swn

#Atten 38 dB

1

S Syl
"Mg.,w,w_m.,....,.",;..q.,nn.\-\,dm-lw,wm’vdn\.mo..,wu-u-.t.#&mvm-»rm,w,‘A“-M\-SA)-.-.«\-wi-ﬂv“\"\'""""‘w’h‘--«\mhn"w-\-‘”“"”"r

¥ Agilent

1

#Atten 30 dB

#WBH 300 kHz

.._5?..,; i LT IR SIS STV RRRIN SRy Teevn LTV RRSTEY S S L A A S |

FTu

Swp

bokene byl Lw—u.-.\Mw‘u e bl N8t S By bt ey S it st

Highest Spur

Spurious Level

1GHz to 10Fc

#Atten 6 dB

UBH 3 MHz

Failing Limit

Frequency Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 295.1000 39.7800 -13.00 PASS
For TestBW)to 479.3998 -38.6700 -13.00 PASS
2Fc to 1GHz 935.5500 46,5700 -13.00 PASS
1GHz to 10Fc 1403.3250 43.4200 -13.00 PASS
1871.1000 55.3331 113.00 PASS
2338.8750 54.6696 -13.00 PASS
2806.6500 50.5220 -13.00 PASS
3274.4250 52,6095 -13.00 PASS
3742.2000 53.4303 -13.00 PASS
4209.9750 53.6268 -13.00 PASS
4677.7500 -54.0966 -13.00 PASS
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Analog: 467.775. MHz, 25.kHz Channel Spacing, Low. Power

For Part 80

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

¥ Agilent

#Atten 36 dB

# Agilent

#Atten 30 dB

1

FTun
Swp

2Fc to 1GHz

#Atten 6 dB

1
«».«m&w.w,u,w»w\-,—»».,‘...uxv-,y-qt-\...muwt.ﬁwa.t.«'«.A~...A\Mu~.rmd\-i-'hw\.mwuwwm\«mw,,m»,w.m»

1
o
TS T PR RN U ISP s S

B e e S o —— Y BV

3H 168 Y kHz Al p z #UBH 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 114.1000 -41.5370 -13.00 PASS
o+ Test BW) o 628.3950 39.1600 -13.00 PASS
2Fc to 1GHz 935.5500 -58.3397 -13.00 PASS
1GHz to 10Fc 3054.9740 -51.8600 -13.00 PASS
1403.3250 -55.3684 -13.00 PASS
1871.1000 -55.0572 -13.00 PASS
2338.8750 -54.8135 -13.00 PASS
2806.6500 -53.8217 -13.00 PASS
3274.4250 -52.6622 -13.00 PASS
3742.2000 -53.4620 -13.00 PASS
4209.9750 -53.7447 -13.00 PASS
4677.7500 -54.1108 -13.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Analog: 482.0125. MHz, 25.kHz Channel Spacing, Max. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW) |

Agilent

1

|
‘-’uma‘-v..-u.a.mmw.uu-w-»-m».-a»-..,--w.W.w-,m,,.m»m-,p,.,,...\.‘.-».—u-u-«.w.-.w-..d\.~m\.w.9-4m\u.,~,..».m.,.,..m

#UBH 380 kHz

(Fc + Test BW) to <2Fc

#Atten

[ 2Fc to 1GHz [

1GHz to 10Fc

#Atten B dB

1

FTun ’
)

Sirp

mu;,.ﬂumw.] r*'.b\14‘-%-w.JW»\-J-.A.Jm.-rMMw»M."‘wwJi)-.A\‘l«,m'\,m‘ul.'\liu.w.wdmhnW-V»‘WJFM\%I‘WWM*f-r-p.n\\‘.fw,.w'.

iz

#Atten 6 dB

#VBH 380 kHz #VBEN 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 374.5000 -39.8360 -13.00 PASS
(<':2ch TestBW) to 831.6778 -38.3100 -13.00 PASS
2Fc to 1GHz 964.0250 -41.3900 -13.00 PASS
1GHz to 10Fc 1734.4240 -43.3500 -13.00 PASS
1446.0370 -44.1665 -13.00 PASS
1928.0500 -54.3585 -13.00 PASS
2410.0620 -52.3485 -13.00 PASS
2892.0750 -47.6221 -13.00 PASS
3374.0880 -52.1297 -13.00 PASS
3856.1000 -52.6438 -13.00 PASS
4338.1130 -52.9805 -13.00 PASS
4820.1250 -53.4367 -13.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Analog: 482.0125. MHz, 25.kHz Channel Spacing, Low. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

#UBH 380 kHz

Agilent

(Fc + Test BW) to <2Fc

#Atten

1

2Fc to 1GHz

#Atten B dB

#VBH 300 kHz

iz

1

#VBH 3 MHz

I e —

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 452.1000 -40.3790 -13.00 PASS
o+ Test BW) o 877.4656 38.6900 -13.00 PASS
2Fc to 1GHz 974.8004 -57.3000 -13.00 PASS
964.0250 -57.9435 -13.00 PASS
1GHz to 10Fc 3084.6930 -51.0300 -13.00 PASS
1446.0370 -54.6855 -13.00 PASS
1928.0500 -54.5242 -13.00 PASS
2410.0620 -54.1383 -13.00 PASS
2892.0750 -53.1835 -13.00 PASS
3374.0880 -52.2424 -13.00 PASS
3856.1000 -52.7204 -13.00 PASS
4338.1130 -53.2259 -13.00 PASS
4820.1250 -53.5573 -13.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Analog: 511.9875. MHz, 25.kHz Channel Spaci

ng, Max. Power
|

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

R

#Htten 30 dB

#UBH 380 kHz

Agilent

#Arten 30 dB

2Fc to 1GHz

#Atten 6 dB

1GHz to 10Fc

#Atten 6 dB

S N A SN U S N N
#YBH 3 MHz Se #YBH 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 468.9000 -41.1720 -13.00 PASS
(<|=2ch Test BW) to 7252809 -38.7500 -13.00 PASS
2Fcto 1GHz 1006.6980 -54.5500 -13.00 PASS
1GHz to 10Fc 1536.0000 -46.5400 -13.00 PASS
1023.9750 -50.2923 -13.00 PASS
2047.9500 -53.7317 -13.00 PASS
2559.9370 -48.5127 -13.00 PASS
3071.9250 -49.5870 -13.00 PASS
3583.9120 -52.7857 -13.00 PASS
4095.9000 -53.3921 -13.00 PASS
4607.8870 -53.4705 -13.00 PASS
5119.8750 -54.2155 -13.00 PASS
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002

Report Template Revision Number: Rev. M

Analog: 511.9875. MHz, 25.kHz Channel Spacing, Low. Power
|

FCC ID: AZ489FT7165
IC: 109U-89FT7165

(Fc + Test BW) to <2Fc

[ FL to (Fc - Test BW)
4 gilent R T Agilent

#Htten 30 dB Bl #Arten 30 dB

“n’»u\,q,,,.v‘,._,w,_.;,.,,,,l-«ﬂh'_.w;,-.&.s\ln‘,-uh_-..‘\"-'.A‘a'm\lmwnﬁ.-mah-ﬁ‘llr‘..hl-ﬂdw-ﬂ‘..mm.Ji-"'ﬂ'ﬂ‘r'u\)-;.h.\l‘-'.l“ﬁ#-‘?’-2““""'"""'

#UBH 380 kHz

1

2Fc to 1GHz 1GHz to 10Fc

#Atten 6 dB ] 4B #Atten 6 dB

1

ORI SOOI IO - SN A

#WBH 3 MHz Swe [ #WBH 3 MHz

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 444.4000 -41.0000 -13.00 PASS
o+ Test BW) o 860.4447 -38.9400 -13.00 PASS
2Fc to 1GHz 1005.8630 -54.6000 -13.00 PASS
1GHz to 10Fc 3059.6070 -51.2300 -13.00 PASS
1023.9750 -55.3943 -13.00 PASS
1535.9630 -54.6247 -13.00 PASS
2047.9500 -54.3959 -13.00 PASS
2559.9370 -54.2307 -13.00 PASS
3071.9250 -51.9140 -13.00 PASS
3583.9120 -53.1412 -13.00 PASS
4095.9000 -53.4864 -13.00 PASS
4607.8870 -53.5280 -13.00 PASS
5119.8750 -53.8965 -13.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Analog: 526.9875. MHz, 25.kHz Channel Spacing, Max. Power

Not for FCC review

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

[ FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

¥ Agilent R

= 1
Swp

T U VY YT SUSUU SRR P ST S sty Ebaiicsmstrnch

b i B oA,

Agilent

i

2 ‘-M{u.‘“-l,-_a-:ynkAw-‘-‘r&%~w.uﬂ.,.-..qw-‘».«,mnl&»wd—-V-N»is‘ﬂ...Ip\n.»dd»r\vﬂd&“‘"ﬂd’w&m—kﬂ-"\WA-'A-u.r-n.-,.ﬁ.i,.-..u,\-...mn—fmm

2Fc to 1GHz

#Atten 6 dB

1

S« 2 L O A POV AU 1

#VBH 3 MHz

Spurious Level

VBH 3 MHz

Failing Limit

Frequency Highest Spur
Range Frequency (MHz) (dBm) (dBm) Results
FL to (Fc - Test BW) 261.9000 -40.8800 -13.00 PASS
For TestBW)to 621.1625 -38.6600 -13.00 PASS
2Fc to 1GHz 1008.2770 -54.3500 -13.00 PASS
1GHz to 10Fc 1581.0000 -47.3100 -13.00 PASS
1053.9750 -54.4551 -13.00 PASS
2107.9500 -53.2396 -13.00 PASS
2634.9370 -48.3333 -13.00 PASS
3161.9250 -51.0890 -13.00 PASS
3688.9120 -52.5749 -13.00 PASS
4215.9000 -53.0913 -13.00 PASS
4742.8870 -53.3308 -13.00 PASS
5269.8750 -53.8031 -13.00 PASS
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165
IC: 109U-89FT7165

Analog: 526.9875. MHz, 25.kHz Channel Spacing, Low. Power
Not for FCC review

[ FL to (Fc - Test BW) [ (Fc + Test BW) to <2Fc |
¥ Agilent R T Agilent R T

1
1

Swp

LTI VUMD SPORIN AU I SO G L S e PR S

N n

S« O o R VU

#VBH 3 MHz ep 5 (1881 p ; z YBW 3 MHz

Frequency Highest Spur Spurious Level Failing Limit

Range Frequency (MHz) (dBm) (dBm) Results
FLto (Fo - Test BW) 184.4000 40.8520 13.00 PASS
o+ Test BW) o 723.3209 38.5000 -13.00 PASS
2Fc to 1GHz 1036.7800 54.2700 -13.00 PASS
1GHz to 10Fc 3077.4070 51.1000 13.00 PASS
1053.9750 54.7257 -13.00 PASS
1580.9630 54.6119 -13.00 PASS
2107.9500 53.7926 -13.00 PASS
2634.9370 53.2513 13.00 PASS
3161.9250 51.4050 -13.00 PASS
3686.9120 52,5041 13.00 PASS
4215.9000 52.9961 13.00 PASS
4742.8870 53.6720 13.00 PASS
5269.8750 53.8065 13.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

6.9.3.

Digital.: 450.025. MHz, 12.5 kHz Channel Spacing, Max. Power

Test Result (Digital)

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

i Agilent

FL to (Fc - Test BW)

i Agilent

(Fc + Test BW) to <2Fc

#Atten 30 dB

. Agilent

#Atten 6 dB

#UBH 300 kHz

#Atten 6 dB

#WBH 3 MHz

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 416.2000 -32.7290 -20.00 PASS
o+ Test BW) o 8705767 31.1000 20.00 PASS
2Fc to 1GHz 977.4357 -54.6500 -20.00 PASS
900.0500 -57.9552 -20.00 PASS
1GHz to 10Fc 3054.0770 -41.0000 -20.00 PASS
1350.0750 -45.5891 -20.00 PASS
1800.1000 -46.5203 -20.00 PASS
2250.1250 -46.0439 -20.00 PASS
2700.1500 -43.6310 -20.00 PASS
3150.1750 -42.1770 -20.00 PASS
3600.2000 -44.0899 -20.00 PASS
4050.2250 -43.5976 -20.00 PASS
4500.2500 -44.5195 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 450.025. MHz, 12.5 kHz Channel Spacing, Max. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

Agilent

FL to (Fc - Test BW)

-  Agilent

(Fc + Test BW) to <2Fc

+BH 388 kHz

#Atten 6 dB

#E Agilent

) WRies BH 1 MHz

1GHz to 10Fc

#Atten 6 dB

H #YBH 386 kHz Swes z #/BH 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 416.2000 -32.7290 -20.00 PASS
o+ Test BW) o 870.5767 -31.1000 -20.00 PASS
2Fc to 1GHz 977.4357 -54.6500 -20.00 PASS
900.0500 -57.9552 -20.00 PASS
1GHz to 10Fc 3054.0770 -41.0000 -20.00 PASS
1350.0750 -45.5891 -20.00 PASS
1800.1000 -46.5203 -20.00 PASS
2250.1250 -46.0439 -20.00 PASS
2700.1500 -43.6310 -20.00 PASS
3150.1750 -42.1770 -20.00 PASS
3600.2000 -44.0899 -20.00 PASS
4050.2250 -43.5976 -20.00 PASS
4500.2500 -44.5195 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 450.025.
I

MHz, 12.5 kHz Channel Spacing, Max. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

Agilent

#Atten

1 {
AT Ty Va,w.*ﬂ,u.},..ilng..‘-t.w1-'\.-a,y."‘4\.,.n,.,J.Ju,u‘.M,ﬂ,.w.,ﬂ,.m.,v,'.\,..,kw‘jm\m'?m»‘h'«h‘fm‘"'\M-'lﬂw»mwu&wf*

38 dB

#\VBW 308 kHz

#Atten 30 dB

#VBH 300 kHz

1
Lw-m-u-m.-'a~\-.V.J.a'ww.»1»#.w+¢‘\\.m..«v.*mlwm-.ww.-».up,.m','mm«m%wm'n-wqmwku,mﬁ».».-vawhrw.

2Fc to 1GHz

1GHz to 10Fc

25 Agilent

#Atten 6 dB

mal\)«-.\o*‘-w‘pm\v"‘hmip\.rwwwnw.lm'q\»-ﬁb;Mhlw\ll"‘owq*"

#Atten 6 dB

.~)a,<,‘~.4,|$"""wf'r“k-'w---rwm.-bm.u»\q-n-.-mwv.n\\-w\v.-.w-»

#VEN 308 kHz Suwee #R i 1 MHz #WBH 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 314.5000 -33.7490 -20.00 PASS
(<':2ch TestBW) to 727.7420 -30.7700 -20.00 PASS
2Fc to 1GHz 897.1490 -55.1800 -20.00 PASS
900.0500 -57.0396 -20.00 PASS
1GHz to 10Fc 3078.6130 -41.5600 -20.00 PASS
1350.0750 -45.8983 -20.00 PASS
1800.1000 -45.2976 -20.00 PASS
2250.1250 -45.2885 -20.00 PASS
2700.1500 -44.8621 -20.00 PASS
3150.1750 -42.5618 -20.00 PASS
3600.2000 -44.3622 -20.00 PASS
4050.2250 -44.4387 -20.00 PASS
4500.2500 -43.9454 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 459.125.
I

Report ID: 33781-RF-00002

MHz, 12.5 kHz Channel Spacing, Max. Power

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

Agilent

#Atten

“\'ﬂrmmm.\w.uum,"d.1.-‘W-,a.h(5«IuM,J.,v...v-,l,.pA;,a,,u,,M.mmq»‘m'.w.-‘..,.,..i.-,*m«.,w.-.yn‘sImww'hw.\wmw,q,u.wm

38 dB

#\VBW 308 kHz

—

#Atten 30 dB

#VBH 300 kHz

l'|“"‘*'3‘4"‘w-;-“'h'M'44-'~4~a\\n'nhmhlth‘W'NMlu'wa.l;.\,,»,da,;a..»ldm&«*‘.MJ'MMJ'«.HM‘-.\«\MMdrn‘r.r-."-.hwﬁ‘wbv“&“\"‘«w-‘-

2Fc to 1GHz

1GHz to 10Fc

#Atten 6 dB

#Atten 6 dB

#UBH 308 kHz 5 1 #Res BH 1 MHz #BH 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 449.4000 -33.0920 -20.00 PASS
ARl 480.9771 -30.0900 -20.00 PASS
2Fc to 1GHz 949.7717 -53.8400 -20.00 PASS
918.2500 -56.2574 -20.00 PASS
1GHz to 10Fc 3118.1910 -40.6300 -20.00 PASS
1377.3750 -44 4791 -20.00 PASS
1836.5000 -45.2147 -20.00 PASS
2295.6250 -44.9386 -20.00 PASS
2754.7500 -43.1187 -20.00 PASS
3213.8750 -42.0558 -20.00 PASS
3673.0000 -42.6918 -20.00 PASS
4132.1250 -43.4736 -20.00 PASS
4591.2500 -42.6213 -20.00 PASS
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165
IC: 109U-89FT7165

Digital.: 459.125. MHz, 12.5 kHz Channel Spacing, Low. Power
|

FL to (Fc - Test BW) [ (Fc + Test BW) to <2Fc |

Agilent R T gilent R T

5% Agilent

#Atren 6 dB

1

#WBH 300 kHz b 5W 1 MH: #WBH 3 MHz

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 409.5000 -33.0300 -20.00 PASS
ARl 629.4574 -29.8600 -20.00 PASS
2Fc to 1GHz 980.3078 -53.8300 -20.00 PASS
918.2500 -57.2641 -20.00 PASS
1GHz to 10Fc 1960.0000 -32.3800 -20.00 PASS
1377.3750 -43.8822 -20.00 PASS
1836.5000 -44.2627 -20.00 PASS
2295.6250 -44.6276 -20.00 PASS
2754.7500 -43.3591 -20.00 PASS
3213.8750 -42.5317 -20.00 PASS
3673.0000 -42.8946 -20.00 PASS
4132.1250 -43.1796 -20.00 PASS
4591.2500 -43.7523 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165

IC: 109U-89FT7165
Digital.: 467.775. MHz, 12.5 kHz Channel Spacing, Max. Power

FL to (Fc - Test BW) |
Agilent R T

(Fc + Test BW) to <2Fc
: Agilent R T

#Atten 30 dB

i
b -.wwa\w;.,Mw,\.p\.w.-m«‘w.«wmm,w..‘..,W,..,.\,u,m-.w-‘ml~\i..-4.wL~a.|».w»~|.whnlw.-.mw.-ﬁu.-’n-\.u,.w,..,

#Atten 6 dB

1
L T e YL -!Lr‘-1-‘p'A{u-whu-\"waw%ﬂ‘#‘*%w“"""""h""‘s‘h‘-'m4&-\4‘1A\v~“lz'm-\lJJmm\h.-W‘M-\ahﬂ“‘ﬂ."‘"'

#VEN 308 kHz Suwee 51 #R z #WBH 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 223.6000 -32.9530 -20.00 PASS
(<':2ch TestBW) to 880.1137 -29.7600 -20.00 PASS
2Fc to 1GHz 963.7471 -54.1200 -20.00 PASS
935.5500 -56.4353 -20.00 PASS
1GHz to 10Fc 3577.9250 -40.9500 -20.00 PASS
1403.3250 -45.1852 -20.00 PASS
1871.1000 -45.4088 -20.00 PASS
2338.8750 -44.8501 -20.00 PASS
2806.6500 -43.1979 -20.00 PASS
3274.4250 -42.4149 -20.00 PASS
3742.2000 -43.3443 -20.00 PASS
4209.9750 -42.9199 -20.00 PASS
4677.7500 -43.7480 -20.00 PASS

Page 75 of 113



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 467.775. MHz, 12.5 kHz Channel Spacing, Low. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

#UBH 380 kHz

Agilent

(Fc + Test BW) to <2Fc

2Fc to 1GHz

#Atten 6 dB

#UBH 300 kHz Sweesr

S O R eI I S T s e LR T R e A T
- ’ :

#UBH 3 MHz

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 372.8000 -32.7750 -20.00 PASS
ARl 501.6102 -29.8900 -20.00 PASS
2Fc to 1GHz 978.1232 -54.3000 -20.00 PASS
935.5500 -57.0101 -20.00 PASS
1GHz to 10Fc 3213.3330 -40.9700 -20.00 PASS
1403.3250 -45.5336 -20.00 PASS
1871.1000 -44.6739 -20.00 PASS
2338.8750 -44.8332 -20.00 PASS
2806.6500 -44.2506 -20.00 PASS
3274.4250 -42.4755 -20.00 PASS
3742.2000 -43.1567 -20.00 PASS
4209.9750 -43.8651 -20.00 PASS
4677.7500 -43.4397 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 482.0125. MHz, 12.5 kHz Channel Spacing, Max. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW) |

Agilent

#At

1
J.AJ'L.{..'.‘u_‘.\,,.ﬁ'_’,,-pwM_M,IU.-L,‘,.,i..‘u,q..\w&m“nWq,\!,%d\lplmml\‘k\\l.mw..'\.\imMﬂ.v\'-W'-""-lm‘\"‘“W"»N‘-Wm,-awﬂ“ﬂ&'\“

#UBH 380 kHz

(Fc + Test BW) to <2Fc

ten

[ 2Fc to 1GHz [

#Atten B dB

1

Q
T PPN RY ORI BRSPE Lot B ey s SR P T

#VBH 380 kHz Sy #VBEN 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 447.3000 -32.8470 -20.00 PASS
o+ TestBW)to 491.6084 -30.7500 -20.00 PASS
2Fc to 1GHz 998.4839 -55.1700 -20.00 PASS
964.0250 -55.9977 -20.00 PASS
1GHz to 10Fc 3165.0210 -41.4000 -20.00 PASS
1446.0370 -45.8681 -20.00 PASS
1928.0500 -46.0000 -20.00 PASS
2410.0620 -44.4181 -20.00 PASS
2892.0750 -44.4541 -20.00 PASS
3374.0880 -43.2520 -20.00 PASS
3856.1000 -43.7967 -20.00 PASS
4338.1130 -44.5022 -20.00 PASS
4820.1250 -45.3820 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 482.0125. MHz, 12.5 kHz Channel Spacing, Low. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

#UBH 380 kHz

Agilent

(Fc + Test BW) to <2Fc

2Fc to 1GHz

#Atten B dB

X

[F PR Y R W TR EIY, W SUAPY M €N N TN NN U W ETROLE I R

iz

#VBH 380 kHz Sy #VBEN 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 348.0000 -32.3320 -20.00 PASS
For TestBW)to 723.8858 -29.9700 -20.00 PASS
2Fc to 1GHz 975.6199 -54.1500 -20.00 PASS
964.0250 -57.5360 -20.00 PASS
1GHz to 10Fc 3149.7200 -40.1300 -20.00 PASS
1446.0370 -44.9465 -20.00 PASS
1928.0500 -45.1029 -20.00 PASS
2410.0620 -44.1086 -20.00 PASS
2892.0750 -43.7632 -20.00 PASS
3374.0880 -43.1186 -20.00 PASS
3856.1000 -43.5057 -20.00 PASS
4338.1130 -43.9725 -20.00 PASS
4820.1250 -43.9862 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 511.9875. MHz, 12.5 kHz Channel Spacing, Max. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

#Htten 30 dB

#UBH 380 kHz

Agilent

#Arten 30 dB

2Fc to 1GHz

#Atten 6 dB

#Atten 6 dB

1
i, w—‘.v.Jﬁ.w--'-.lww«.l'.m‘-'-l--Jr‘u‘.u-ﬂ-w-‘-»-'-\r‘-""‘""'"'**"?"m A Al bbb bl )

#WBW 3 MHz Swre #BW 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 332.8000 -32.1360 -20.00 PASS
ARl 840.9264 129.2100 -20.00 PASS
2Fc to 1GHz 1012.1820 -43.0400 -20.00 PASS
1GHz to 10Fc 3137.6190 -40.9900 -20.00 PASS
1023.9750 -45.3263 -20.00 PASS
1535.9630 -44.0959 -20.00 PASS
2047.9500 -44.6145 -20.00 PASS
2559.9370 -44.7254 -20.00 PASS
3071.9250 -40.9020 -20.00 PASS
3583.9120 -42.6582 -20.00 PASS
4095.9000 -43.5826 -20.00 PASS
4607.8870 -43.7445 -20.00 PASS
5119.8750 -43.4126 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 511.9875. MHz, 12.5 kHz Channel Spacing, Low. Power

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

#Htten 30 dB

#UBH 380 kHz

Agilent

#Arten 30 dB

2Fc to 1GHz

#Atten 6 dB

#WBH 3 MHz

1GHz to 10Fc

#Atten 6 dB

#BW 3 MHz

Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 8.7000 -33.2580 -20.00 PASS
(<':2ch Test BW) to 842.8783 -29.9400 -20.00 PASS
2Fc to 1GHz 1015.8250 -43.4200 -20.00 PASS
1GHz to 10Fc 3141.7250 -40.4200 -20.00 PASS
1023.9750 -45.7174 -20.00 PASS
1535.9630 -44.4383 -20.00 PASS
2047.9500 -44.9285 -20.00 PASS
2559.9370 -43.9630 -20.00 PASS
3071.9250 -42.5890 -20.00 PASS
3583.9120 -42.8991 -20.00 PASS
4095.9000 -43.6680 -20.00 PASS
4607.8870 -43.3514 -20.00 PASS
5119.8750 -43.3573 -20.00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Digital.: 526.9875. MHz, 12.5 kHz Channel Spacing, Max. Power

Not for FCC review

Report ID: 33781-RF-00002

FCC ID: AZ489FT7165
IC: 109U-89FT7165

FL to (Fc - Test BW)

(Fc + Test BW) to <2Fc

¥ Agilent

Agilent

-mw.nmwnvw'-xwwmv-.amo..mmﬂml‘«‘-.-w-\-ﬁvmw,«.}-.u-fkh.u,-wtr.»‘ua-uw-lwnf.m'».m-wv.«.«,-4\«..»'u~w-«'-rh

1
" J\.JM!NM‘M&&.;NMnNMvJN,-J\-l.-aMJJvA\l\\h'M..UmJ,b.MUL\M..'bo\'m'uu\‘,uwyw.‘hwu.t..s,\DJ\u.m-k-‘;\*w(‘»'.»\.tm.p

2Fc to 1GHz

#Atten 6 dB

Agilent

g

(Y P QT ST S e L S T T e vy e PO |

#WBH 3 MHz Aal pts)_#Re #YBH 3 MHz
Frequency Highest Spur Spurious Level Failing Limit Results
Range Frequency (MHz) (dBm) (dBm)
FL to (Fc - Test BW) 426.8000 -32.9380 -20.00 PASS
o+ TestBW)to 608.3927 129.6500 -20.00 PASS
2Fc to 1GHz 1007.4440 -43.3300 -20.00 PASS
1GHz to 10Fc 3115.4400 -40.1500 -20.00 PASS
1053.9750 -45.4411 -20.00 PASS
1580.9630 -44.4302 -20.00 PASS
2107.9500 -44.2245 -20.00 PASS
2634.9370 -44.5452 -20.00 PASS
3161.9250 -42.6210 -20.00 PASS
3688.9120 -43.2342 -20.00 PASS
4215.9000 -43.7490 -20.00 PASS
4742.8870 -43.6017 -20.00 PASS
5269.8750 -43.7682 -20.00 PASS
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165
IC: 109U-89FT7165

Digital.: 526.9875. MHz, 12.5 kHz Channel Spacing, Low. Power

Not for FCC review

[ FL to (Fc - Test BW) [ (Fc + Test BW) to <2Fc
¥ Agilent R T Agilent R T

1
.*Mww;lr-.nz«-yu-ﬁ:“Jn'-Hy«‘u‘mvi\‘,h‘.rimv~m~.\-mwﬂ'»"w~m"ﬂrwmw'-f\'r-v\'h’x-Ah-'i»*«‘f-'«'-\-‘J'w44-'F-v~’f4w‘wwn.f.uw.mﬁwm'w

2Fc to 1GHz 1GHz to 10Fc
gilent R T Agilent R T

#Atten 6 dB

" i
- - %—-’J;\\&WJJ,H.“ o P e, A
m;.»-.uu&k,u,\-.w.um,.u«mq.w\-.«m‘.\-wa.wm.«nw-».-ﬂwm-.Aw-.-«.».v'mu.r.w. VU TN YOI, i Ao e A A T (R R L S I e

#VBH 3 MHz ep 5 (1881 p ; z YBW 3 MHz

Frequency Highest Spur Spurious Level Failing Limit

Range Frequency (MHz) (dBm) (dBm) Results
FL to (Fc - Test BW) 417.3000 232.0000 220,00 PASS
(<F20F; Test BW) to 627.7839 -29.9300 -20.00 PASS
2Fc to 1GHzZ 1005.2400 ~42.9800 220,00 PASS
1GHz to 10Fc 3056.2780 2407600 220,00 PASS
1053.9750 454712 220,00 PASS
1580.9630 44,5925 220,00 PASS
2107.9500 ~44.2330 220,00 PASS
2634.9370 43,3431 220,00 PASS
3161.9250 ~41.6960 220,00 PASS
3688.9120 42,5014 220,00 PASS
4215.9000 43,4140 220,00 PASS
47428870 43.4289 220,00 PASS
5269.8750 43.7989 220,00 PASS
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

6.9.4. Test Limit

Report ID: 33781-RF-00002
FCC ID: AZA89FT7165
IC: 109U-89FT7165

Table below summarized the power of any emission outside a licensee’s frequency block shall be
attenuated below the transmitter power (P) by at least

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 +log10(P)
(-13 dBm)

43 +log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P) | 43 +1og10(P)
(-20 dBm) (-13 dBm)
43 +logl0(P) | 43 +1ogl0(P)
(-13 dBm) (-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P)

43 + log10(P)

(-20 dBm) (-13 dBm)
43 + log10(P) 43 +log10(P)
(-13 dBm) (-13 dBm)
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165

6.10.

IC: 109U-89FT7165
Radiated Spurious Emission

6.10.1. Test Setup

1)

2)

3)

4)

Radio ahsorbing material  :.1ded Case Ground Plane

Specirum

[——1]
s looaae

oooae

The Resolution Bandwidth for scanning Radiated Emission below 1 GHz is 100 kHz with Video
Bandwidth = 300 kHz and Resolution Bandwidth for above 1 GHz is 1 MHz with Video
Bandwidth = 3 MHz. Detector mode is positive peak.

In the semi- anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height (for
Fc < 1GHz) or 1.5m height (for Fc > 1GHz) of Turn Table, rotated the table around 360 degrees
to search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from Im to 4m to find the maximum polar radiated
power. The “Read Value” is the spectrum reading the maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from Im to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.

Final Radiated Spurious Emission = “Read Value” + Measured substitution value.
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165
IC: 109U-89FT7165

6.10.2. Test Result (Analog)

SAC Transmitter Radiated Emission:

Model Number: AAM28TRN9RA1AN SIN: 511TYH6803 SR:33781-EMC-00012
Battery Part No: NA Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog
450.025000 MHz (For Part 74) 25 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
900.0500 -13.0000 -74.9408 ** -76.1002 **
1350.0750 -13.0000 -58.8560 ** -59.7053 **
1800.1000 -13.0000 -56.8057 ** -57.2050 **
2250.1250 -13.0000 -56.6025 ** -56.6608 **
2700.1500 -13.0000 -53.8929 ** -54.3362 **
3150.1750 -13.0000 -51.5041 ** -51.9052 **
3600.2000 -13.0000 -52.5566 ** -52.953] **
4050.2250 -13.0000 -51.6070 ** -51.3461 **
4500.2500 -13.0000 -48.6976 ** -49.9585 **

RADIATED SPURIOUS EMISSIONS

0

10 OHorizontal Measured

) 1 — [ ] ] ] [ ] ] ] ] ] Emission Equiv Pwr Into

-20 - Ideal Dipole (dBm)
T 30 - .
[ 30 OVertical Measured
‘?': -40 Emission Equiv Pwr Into
? _ Ideal Dipole (dBm)
- -50 - —
s
‘@ -60 -
k)
E 70 ]

-80 4

-90 -

-100 T T T T -
900.05 1350.075 1800.1 2250.125 2700.15 3150.175 3600.2 4050.225 4500.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

Emission Level (dBm)

Remarks:

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

450.025000 MHz (For Part 74) 25 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

900.0500 -13.0000 -76.3211 ** -75.2438 **

1350.0750 -13.0000 -60.1849 ** -59.3736 **

1800.1000 -13.0000 -56.8127 ** -57.0543 **

2250.1250 -13.0000 -55.7109 ** -56.7114 **

2700.1500 -13.0000 -52.5083 ** -53.8282 **

3150.1750 -13.0000 -51.8639 ** -52.4131 **

3600.2000 -13.0000 -52.5381 ** -53.5155 **

4050.2250 -13.0000 -50.5809 ** -50.6014 **

4500.2500 -13.0000 -50.1061 ** -49.2251 **

RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
T — ] ] ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
-30 1 OVertical Measured
-40 Emission Equiv Pwr Into
.50 - _ Ideal Dipole (dBm)
-60 -
-70 -
-80 -
-90 -
-100 " -
900.05 1350.075 1800.1 2250.125 2700.15 3150.175 3600.2 4050.225 4500.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

459.125000 MHz (For Part 22) 25 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
918.2500 -13.0000 -75.9001 ** -75.2101 **
1377.3750 -13.0000 -58.5572 ** -59.9874 **
1836.5000 -13.0000 -56.2932 ** -57.3796 **
2295.6250 -13.0000 -55.3545 ** -54.9321 **
2754.7500 -13.0000 -53.2671 ** -53.8416 **
3213.8750 -13.0000 -50.5163 ** -50.5449 **
3673.0000 -13.0000 -52.7680 ** -52.3055 **
4132.1250 -13.0000 -51.0538 ** -51.1944 **
4591.2500 -13.0000 -49.5612 ** -50.2008 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
T — ] ] ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 | Emission Equiv Pwr Into
- Ideal Dipole (dBm)
= -50
5
G 60 -
@
E 70
-80 -
-90 -
-100 " T T
918.25 1377.375 1836.5 2295.625 2754.75 3213.875 3673 4132.125 4591.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

459.125000 MHz (For Part 22) 25 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
918.2500 -13.0000 -77.4152 ** -75.4202 **
1377.3750 -13.0000 -60.7813 ** -59.3181 **
1836.5000 -13.0000 -57.3035 ** -56.5990 **
2295.6250 -13.0000 -55.5634 ** -55.6244 **
2754.7500 -13.0000 -53.0618 ** -54.4785 **
3213.8750 -13.0000 -52.1803 ** -51.3282 **
3673.0000 -13.0000 -52.3114 ** -50.7349 **
4132.1250 -13.0000 -50.4221 ** -50.8309 **
4591.2500 -13.0000 -50.4332 ** -50.2615 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
T — ] ] [ ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 | Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
- -50 - __ —
5
G 60 -
@
E 70
-80 -
-90 -
-100 " ; ; T T -
918.25 1836.5 2295.625 2754.75 3213.875 3673 4132.125 4591.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

467.775000 MHz (For Part 80) 25 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
935.5500 -13.0000 -75.6672 ** -75.2307 **
1403.3250 -13.0000 -59.2736 ** -58.9301 **
1871.1000 -13.0000 -57.7685 ** -57.5336 **
2338.8750 -13.0000 -56.0937 ** -55.4944 **
2806.6500 -13.0000 -54.7123 ** -53.9986 **
3274.4250 -13.0000 -51.6032 ** -51.8253 **
3742.2000 -13.0000 -52.3652 ** -51.7098 **
4209.9750 -13.0000 -49.7716 ** -49.2259 **
4677.7500 -13.0000 -48.5361 ** -47.9757 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
T — ] ] ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 | Emission Equiv Pwr Into
- Ideal Dipole (dBm)
- -50 —
5
G 60 -
@
E 70
-80 -
-90 -
-100 -
935.55 1403.325 1871.1 2338.875 2806.65 3274.425 37422 4209.975 4677.75
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

Emission Level (dBm)

Remarks:

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

467.775000 MHz (For Part 80) 25 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

935.5500 -13.0000 -73.7817 ** -75.6798 **

1403.3250 -13.0000 -57.8578 ** -56.5119 **

1871.1000 -13.0000 -58.0139 ** -58.5503 **

2338.8750 -13.0000 -56.2455 ** -56.4234 **

2806.6500 -13.0000 -55.0116 ** -54.2396 **

3274.4250 -13.0000 -52.2727 ** -52.0672 **

3742.2000 -13.0000 -52.2351 ** -50.9842 **

4209.9750 -13.0000 -51.0445 ** -50.2850 **

4677.7500 -13.0000 -48.0827 ** -48.9158 **

RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
T — ] ] [ ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
-30 1 OVertical Measured
-40 Emission Equiv Pwr Into
50 - - - . Ideal Dipole (dBm)
-60 -
-70 -
-80 -
-90 -
-100 " T T -
935.55 1403.325 1871.1 2338.875 2806.65 3274.425 37422 4209.975 4677.75
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165
SAC Transmitter Radiated Emission:
S/N: 511TYH6803 SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

482.012500 MHz 25 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

964.0250 -13.0000 -74.6360 ** -75.2748 **
1446.0375 -13.0000 -58.8011 ** -57.6611 **
1928.0500 -13.0000 -57.6717 ** -56.6898 **
2410.0625 -13.0000 -56.0558 ** -54.1706 **
2892.0750 -13.0000 -52.6162 ** -54.1090 **
3374.0875 -13.0000 -52.5797 ** -51.3630 **
3856.1000 -13.0000 -49.8525 ** -50.5620 **
4338.1125 -13.0000 -50.7843 ** -50.1736 **
4820.1250 -13.0000 -49.1131 ** -48.8599 **

RADIATED SPURIOUS EMISSIONS

0
10 OHorizontal Measured
T — ] ] [ ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 | Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
- -50 - _ — o —
s
w60
2
E 70
-80 -
.90 .
-100

964.025  1446.0375  1928.05  2410.0625  2892.075  3374.0875 3856.1 43381125  4820.125
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

482.012500 MHz 25 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
964.0250 -13.0000 -74.6977 ** -74.5889 **
1446.0375 -13.0000 -57.6860 ** -58.9980 **
1928.0500 -13.0000 -56.7240 ** -57.5460 **
2410.0625 -13.0000 -55.6934 ** -54.7000 **
2892.0750 -13.0000 -54.3028 ** -53.7076 **
3374.0875 -13.0000 -51.7133 ** -51.7420 **
3856.1000 -13.0000 -51.3279 ** -51.3517 **
4338.1125 -13.0000 -50.3821 ** -50.6178 **
4820.1250 -13.0000 -48.2602 ** -49.4869 **

RADIATED SPURIOUS EMISSIONS

0
10 O Horizontal Measured
) 1 — [ ] ] ] [ ] ] ] ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
_é -30 1 OVertical Measured
‘?': -40 Emission Equiv Pwr Into
H ___ Ideal Dipole (dBm)
- -50 - —
s
‘@ -60 -
k]
E 70 ]
-80 4
-90 -
-100 T . T T . T T .
964.025  1446.0375  1928.05  2410.0625  2892.075  3374.0875 3856.1 4338.1125  4820.125
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165
SAC Transmitter Radiated Emission:
S/N: 511TYH6803 SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

511.987500 MHz 25 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1023.9750 -13.0000 -61.2342 ** -62.7992 **
1535.9625 -13.0000 -56.9474 ** -56.8052 **
2047.9500 -13.0000 -56.4007 ** -56.3626 **
2559.9375 -13.0000 -54.2323 ** -54.5831 **
3071.9250 -13.0000 -52.5199 ** -52.5195 **
3583.9125 -13.0000 -52.0188 ** -51.6394 **
4095.9000 -13.0000 -51.6687 ** -50.6856 **
4607.8875 -13.0000 -48.8466 ** -48.9210 **
5119.8750 -13.0000 -48.0478 ** -47.8932 **

RADIATED SPURIOUS EMISSIONS

0
10 OHorizontal Measured
T — ] ] [ ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
- -50 - _—
5
@ -60
2
E 70 -
-80 -
.90 .
-100

1023.975 15359625  2047.95  2559.9375  3071.925  3583.9125 4095.9 4607.8875  5119.875
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

Emission Level (dBm)

Remarks:

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Analog

511.987500 MHz 25 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)

1023.9750 -13.0000 -60.2820 ** -61.9105 **

1535.9625 -13.0000 -58.6354 ** -57.2568 **

2047.9500 -13.0000 -56.2844 ** -55.9729 **

2559.9375 -13.0000 -54.0439 ** -54.1345 **

3071.9250 -13.0000 -52.0653 ** -52.9728 **

3583.9125 -13.0000 -52.9585 ** -53.4411 **

4095.9000 -13.0000 -51.0746 ** -51.2362 **

4607.8875 -13.0000 -49.8523 ** -49.7067 **

5119.8750 -13.0000 -46.4638 ** -49.2239 **

RADIATED SPURIOUS EMISSIONS
0
10 O Horizontal Measured
T — — — — — — — — — Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
-30 1 O Vertical Measured
-40 Emission Equiv Pwr Into
.50 1 Ideal Dipole (dBm)
-60 -
-70 -
-80 -
-90 -
-100 " ; T ; ; T "
1023.975  1535.9625  2047.95  2559.9375  3071.925  3583.9125 4095.9 4607.8875  5119.875
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Test Mode: TX Analog

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1

526.987500 MHz (Not for FCC review) 25 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1053.9750 -13.0000 -60.8024 ** -60.5345 **
1580.9625 -13.0000 -58.0906 ** -58.1991 **
2107.9500 -13.0000 -55.5869 ** -55.7728 **
2634.9375 -13.0000 -54.5479 ** -53.9666 **
3161.9250 -13.0000 -50.4659 ** -50.5799 **
3688.9125 -13.0000 -51.0840 ** -52.8941 **
4215.9000 -13.0000 -50.2843 ** -50.0197 **
4742.8875 -13.0000 -48.5559 ** -48.6608 **
5269.8750 -13.0000 -48.6310 ** -47.9858 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
T — ] ] [ ] [ ] ] ] [ ] ] Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
3 - Ideal Dipole (dBm)
= -50 —
S
G 60 -
@
E 70 -
-80 -
-90 -
-100 " ; ; T ; ; T T
1053.975  1580.9625  2107.95  2634.9375  3161.925  3688.9125 4215.9 4742.8875  5269.875
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results |

Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

SAC Transmitter Radiated Emission:
Model Number: AAM28TRN9RA1AN S/N: 511TYH6803
Battery Part No: NA

Test Mode: TX Analog

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1

526.987500 MHz (Not for FCC review) 25 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1053.9750 -13.0000 -60.9372 ** -61.8993 **
1580.9625 -13.0000 -58.3994 ** -57.6751 **
2107.9500 -13.0000 -56.8460 ** -57.2380 **
2634.9375 -13.0000 -54.3456 ** -53.1024 **
3161.9250 -13.0000 -48.4160 ** -50.2828 **
3688.9125 -13.0000 -51.4299 ** -53.2283 **
4215.9000 -13.0000 -50.2697 ** -51.6642 **
4742.8875 -13.0000 -49.2317 ** -49.0331 **
5269.8750 -13.0000 -48.0569 ** -47.7200 **
RADIATED SPURIOUS EMISSIONS
0
10 O Horizontal Measured
T — — — — — — — — — Emission Equiv Pwr Into
-20 - Ideal Dipole (dBm)
-30 1 O Vertical Measured
-40 Emission Equiv Pwr Into
.50 - — Ideal Dipole (dBm)

Emission Level (dBm)

-60 -
-70 -
-80 -
-90 -
-100 T

2634.9375 3161.925 3688.9125 4215.9 4742.8875 5269.875

Frequency (MHz)

1053.975 1580.9625 2107.95

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.

Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks: Passed Results | Marginal Results |

Failed Results

Page 96 of 113



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

6.10.3. Test Result (Digital)

SAC Transmitter Radiated Emission:
S/N: 511TYH6803 SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

450.025000 MHz 12.5 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
900.0500 -20.0000 -75.6977 ** -75.7198 **
1350.0750 -20.0000 -60.2192 ** -59.6208 **
1800.1000 -20.0000 -55.8761 ** -56.2212 **
2250.1250 -20.0000 -55.3558 ** -56.4914 **
2700.1500 -20.0000 -54.6997 ** -54.0625 **
3150.1750 -20.0000 -52.3891 ** -52.3276 **
3600.2000 -20.0000 -53.3930 ** -52.3642 **
4050.2250 -20.0000 -50.5138 ** -51.1028 **
4500.2500 -20.0000 -50.0208 ** -50.6856 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ (] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
- Ideal Dipole (dBm)
- -50 - — ——
S
G 60 -
@
E 70
-80 -
-90 -
-100 T T " T " T T
900.05 1350.075 1800.1 2250.125 2700.15 3150.175 3600.2 4050.225 4500.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

SAC Transmitter Radiated Emission:

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital

450.025000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
900.0500 -20.0000 -75.7525 ** -74.5875 **
1350.0750 -20.0000 -60.5462 ** -60.2584 **
1800.1000 -20.0000 -54.6068 ** -55.5818 **
2250.1250 -20.0000 -56.5341 ** -55.0995 **
2700.1500 -20.0000 -54.4568 ** -53.9246 **
3150.1750 -20.0000 -52.7083 ** -52.1944 **
3600.2000 -20.0000 -53.9891 ** -51.5615 **
4050.2250 -20.0000 -51.0828 ** -51.1514 **
4500.2500 -20.0000 -49.4907 ** -49.5052 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ [ ] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 | Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
- -50 —
5
G 60 -
@
E 70 -
-80 -
-90 -
-100 ; T -
900.05 1800.1 2250.125 2700.15 3150.175 3600.2 4050.225 4500.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

| Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital

459.125000 MHz 12.5 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
918.2500 -20.0000 -74.8959 ** -74.7631 **
1377.3750 -20.0000 -59.9043 ** -59.3616 **
1836.5000 -20.0000 -56.5578 ** -57.1455 **
2295.6250 -20.0000 -56.2508 ** -56.4019 **
2754.7500 -20.0000 -54.5266 ** -54.2570 **
3213.8750 -20.0000 -51.4582 ** -50.4962 **
3673.0000 -20.0000 -51.4955 ** -52.3749 **
4132.1250 -20.0000 -50.1868 ** -50.1851 **
4591.2500 -20.0000 -49.5356 ** -49.4989 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
] Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ (] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
- -50 — —
s
G 60 -
@
E 70 -
-80 -
.90 .
-100 T T
918.25 1377.375 1836.5 2295.625 2754.75 3213.875 3673 4132.125 4591.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital

459.125000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
918.2500 -20.0000 -75.8979 ** -75.6494 **
1377.3750 -20.0000 -59.8437 ** -60.2190 **
1836.5000 -20.0000 -57.1429 ** -57.3580 **
2295.6250 -20.0000 -55.6516 ** -56.1728 **
2754.7500 -20.0000 -54.3413 ** -54.3040 **
3213.8750 -20.0000 -50.2474 ** -49.8388 **
3673.0000 -20.0000 -52.1935 ** -52.4107 **
4132.1250 -20.0000 -51.3073 ** -50.7349 **
4591.2500 -20.0000 -49.3216 ** -48.9795 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ (] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
- Ideal Dipole (dBm)
= -50
S
G 60 -
@
E 70
-80 -
-90 -
-100 T T -
918.25 1377.375 1836.5 2295.625 2754.75 3213.875 3673 4132.125 4591.25
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results

Page 100 of 113



Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital

467.775000 MHz 12.5 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
935.5500 -20.0000 -74.7040 ** -76.0203 **
1403.3250 -20.0000 -60.6526 ** -59.8845 **
1871.1000 -20.0000 -56.1779 ** -56.8538 **
2338.8750 -20.0000 -54.9392 ** -55.2333 **
2806.6500 -20.0000 -52.0774 ** -53.9761 **
3274.4250 -20.0000 -52.2248 ** -50.7544 **
3742.2000 -20.0000 -51.3353 ** -52.0878 **
4209.9750 -20.0000 -51.4109 ** -51.2711 **
4677.7500 -20.0000 -49.8426 ** -49.1863 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ (] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 | Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
- -50 — — — |
5
G 60 -
@
E 70 -
-80
-90 -
-100 " T T
935.55 1403.325 1871.1 2338.875 2806.65 3274.425 37422 4209.975 4677.75
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital

467.775000 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
935.5500 -20.0000 -75.2514 ** -74.8286 **
1403.3250 -20.0000 -60.6389 ** -59.1198 **
1871.1000 -20.0000 -56.6443 ** -57.1950 **
2338.8750 -20.0000 -55.1967 ** -56.6307 **
2806.6500 -20.0000 -54.3839 ** -54.9343 **
3274.4250 -20.0000 -51.7649 ** -51.2411 **
3742.2000 -20.0000 -52.6361 ** -50.2745 **
4209.9750 -20.0000 -50.5477 ** -50.2007 **
4677.7500 -20.0000 -49.3461 ** -48.8917 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ [ ] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
- -50 - —
S
G 60 -
@
E 70
-80 -
-90 -
-100 T T -
935.55 1403.325 1871.1 2338.875 2806.65 3274.425 37422 4209.975 4677.75
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

Emission Level (dBm)

Remarks:

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital

482.012500 MHz 12.5 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
964.0250 -20.0000 -73.1874 ** -74.3149 **
1446.0375 -20.0000 -58.0087 ** -58.8703 **
1928.0500 -20.0000 -51.8600 * -49.5100 *
2410.0625 -20.0000 -55.4987 ** -55.6616 **
2892.0750 -20.0000 -53.4528 ** -53.3461 **
3374.0875 -20.0000 -51.6339 ** -51.4463 **
3856.1000 -20.0000 -50.4127 ** -50.2824 **
4338.1125 -20.0000 -50.5437 ** -50.7849 **
4820.1250 -20.0000 -48.9133 ** -47.5632 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ [ ] Ideal Dipole (dBm)
-30 1 OVertical Measured
-40 Emission Equiv Pwr Into
.50 - — __— Ideal Dipole (dBm)
.60 .
-70 -
-80 -
.90 .
-100 T T T T T T T
964.025 1446.0375 1928.05 2410.0625  2892.075  3374.0875 3856.1 4338.1125  4820.125
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SAC Transmitter Radiated Emission:

Model Number: AAM28TRN9RA1AN S/N: 511TYH6803 SR:33781-EMC-00012
Battery Part No: NA Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital
482.012500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
964.0250 -20.0000 -74.4363 ** -73.7368 **
1446.0375 -20.0000 -59.6505 ** -61.1127 **
1928.0500 -20.0000 -57.6778 ** -57.1301 **
2410.0625 -20.0000 -54.7676 ** -54.8241 **
2892.0750 -20.0000 -54.7621 ** -54.0518 **
3374.0875 -20.0000 -51.9831 ** -52.1247 **
3856.1000 -20.0000 -50.9009 ** -50.8787 **
4338.1125 -20.0000 -50.9113 ** -50.8063 **
4820.1250 -20.0000 -48.8591 ** -47.6047 **
RADIATED SPURIOUS EMISSIONS
0
1 OHorizontal Measured
-10 1 Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ [ ] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 | Emission Equiv Pwr Into
3 e Ideal Dipole (dBm)
= -50
S
G 60 -
o
E 70 -
-80 -
-90 -
-100 T

964.025 1446.0375

1928.05

2410.0625 2892.075 3374.0875 3856.1

Frequency (MHz)

4338.1125 4820.125

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results |

Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:
S/N: 511TYH6803

Test Mode: TX Digital

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012
Accy Part No: RMN5127C-C5, HKN4192C-C1

511.987500 MHz 12.5 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1023.9750 -20.0000 -61.7285 ** -61.6990 **
1535.9625 -20.0000 -57.9676 ** -58.6970 **
2047.9500 -20.0000 -56.4431 ** -55.2217 **
2559.9375 -20.0000 -53.2418 ** -54.4937 **
3071.9250 -20.0000 -51.0865 ** -49.8891 **
3583.9125 -20.0000 -53.6790 ** -52.3085 **
4095.9000 -20.0000 -50.9954 ** -50.6096 **
4607.8875 -20.0000 -49.3035 ** -49.4171 **
5119.8750 -20.0000 -47.8067 ** -47.2474 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ [ ] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
3 I Ideal Dipole (dBm)
= -50 —
S
G 60 -
@
E 70 -
-80 -
-90 -
-100 " ; ; T ; ; T T
1023.975  1535.9625  2047.95  2559.9375  3071.925  3583.9125 4095.9 4607.8875  5119.875
Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results |

Failed Results |
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Report Template Document Number: FCD-0084

Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN
Battery Part No: NA

SAC Transmitter Radiated Emission:

S/N: 511TYH6803

Accy Part No: RMN5127C-C5, HKN4192C-C1

Test Mode: TX Digital

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SR:33781-EMC-00012

511.987500 MHz 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1023.9750 -20.0000 -60.6006 ** -61.6551 **
1535.9625 -20.0000 -60.2235 ** -58.7331 **
2047.9500 -20.0000 -55.1968 ** -55.8271 **
2559.9375 -20.0000 -54.2469 ** -53.5830 **
3071.9250 -20.0000 -51.7092 ** -52.2291 **
3583.9125 -20.0000 -52.8526 ** -51.3592 **
4095.9000 -20.0000 -50.9408 ** -50.0846 **
4607.8875 -20.0000 -49.3640 ** -50.0809 **
5119.8750 -20.0000 -47.7961 ** -48.1693 **
RADIATED SPURIOUS EMISSIONS
0
10 OHorizontal Measured
B Emission Equiv Pwr Into
-20 | = [ ] [ ] [ [ [ ] [ [ [ ] Ideal Dipole (dBm)
é -30 1 OVertical Measured
%‘ -40 Emission Equiv Pwr Into
3 Ideal Dipole (dBm)
= -50 — —— T
S
G 60 -
@
E 70
-80 -
-90 -
-100 ; T ; ; T T
1023.975 2047.95  2559.9375  3071.925  3583.9125 4095.9 4607.8875  5119.875

Frequency (MHz)

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin

Sat, 3 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

Marginal Results

Failed Results
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165
IC: 109U-89FT7165

SAC Transmitter Radiated Emission:

Model Number: AAM28TRN9RA1AN SIN: 511TYH6803 SR:33781-EMC-00012
Battery Part No: NA Accy Part No: RMN5127C-C5, HKN4192C-C1
Test Mode: TX Digital
526.987500 MHz (Not for FCC review) 12.5 kHz 1.000 Watt(s) /Low Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1053.9750 -20.0000 -62.7753 ** -63.0480 **
1580.9625 -20.0000 -60.1649 ** -60.2304 **
2107.9500 -20.0000 -56.6501 ** -55.6576 **
2634.9375 -20.0000 -54.2425 ** -54.5888 **
3161.9250 -20.0000 -51.5329 ** -51.9541 **
3688.9125 -20.0000 -52.6081 ** -53.0209 **
4215.9000 -20.0000 -51.6034 ** -50.7771 **
4742.8875 -20.0000 -48.6707 ** -49.8502 **
5269.8750 -20.0000 -48.3769 ** -47.5871 **

RADIATED SPURIOUS EMISSIONS

0
10 | DOHorizontal Measured
Emission Equiv Pwr Into
-20 | . ] ] ] ] ] ] ] ] Ideal Dipole (dBm)
é 301 OVertical Measured
3 40 Emission Equiv Pwr Into
3 __ N Ideal Dipole (dBm)
- -50 - — —
s
‘G -60
k]
E 70 |
-80 -
-90
-100

1053.975  1580.9625 2107.95 2634.9375 3161925  3688.9125 4215.9 4742.8875  5269.875
Frequency (MHz)
The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Motorola Penang EMC Lab - Test Performed by: Aiman&Nazrin Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.

*Pursuant to CFR 47 Part 2.1057 ( ¢ ), emissions attenuated more than 20 dB below the permissible limit are not reported
Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks: Passed Results | Marginal Results | Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

Model Number: AAM28TRN9RA1AN

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

SAC Transmitter Radiated Emission:

Battery Part No: NA Accy Part No:

Test Mode: TX Digital

S/N: 511TYH6803 SR:33781-EMC-00012

RMN5127C-C5, HKN4192C-C1

526.987500 MHz (Not for FCC review) 12.5 kHz 48.000 Watt(s) /Max Power
Frequency Limit Horizontal Measured Emission Equiv Vertical Measured Emission Equiv Pwr
(MHz) Pwr Into Ideal Dipole (dBm) Into ideal Dipole (dBm)
1053.9750 -20.0000 -60.4145 ** -61.7618 **
1580.9625 -20.0000 -59.6977 ** -59.8057 **
2107.9500 -20.0000 -48.3600 * -45.7100 *
2634.9375 -20.0000 -54.0178 ** -53.4407 **
3161.9250 -20.0000 -49.7247 ** -50.3087 **
3688.9125 -20.0000 -52.3420 ** -51.0790 **
4215.9000 -20.0000 -50.9681 ** -49.6883 **
47428875 -20.0000 -47.3303 ** -47.6678 **
5269.8750 -20.0000 -35.1300 * -35.9500 *
RADIATED SPURIOUS EMISSIONS
0
O Horizontal Measured
-10 1 Emission Equiv Pwr Into
-20 | —— ] ] ] [ ] ] ] [ ] ] Ideal Dipole (dBm)
& 30 __ OVertical Measured
%’ -40 - Emission Equiv Pwr Into
H B Ideal Dipole (dBm)
8 .50 e
c
.g _60 4
2
E .70 |
.80 4
.90
-100

1053.975 1580.9625

2107.95  2634.9375  3161.925  3688.9125 4215.9
Frequency (MHz)

4742.8875 5269.875

The data presented here was taken using the substitution method as found in the ANSI C63.26-2015 document.
Aiman&Nazrin

Fri, 2 Sep, 2022

Remarks: ** Indicates the spurious emission could not be detected due to noise limitations or ambient.
*Pursuant to CFR 47 Part 2.1057 ( c ), emissions attenuated more than 20 dB below the permissible limit are not reported

Temp(Deg): 23.4 Hum(%RH): 70.6

Remarks:

Passed Results

| Marginal Results |

Failed Results |
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Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

6.10.4. Test Limit

Report ID: 33781-RF-00002
FCC ID: AZA89FT7165
IC: 109U-89FT7165

Table below summarized the power of any emission outside a licensee’s frequency block shall be
attenuated below the transmitter power (P) by at least

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 +log10(P)
(-13 dBm)

43 +log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P) | 43 +1og10(P)
(-20 dBm) (-13 dBm)
43 +logl0(P) | 43 +1ogl0(P)
(-13 dBm) (-13 dBm)

43 + log10(P)
(-13 dBm)

50 + log10(P)
(-20 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)

43 + log10(P)
(-13 dBm)
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165

6.11.

IC: 109U-89FT7165
Effective Radiated Power (ERP)

6.11.1. Test Setup

1)

2)

3)

Radio ahsorbing material  :.1ded Case Ground Plane

Specirum

s looaae

oooae

The Resolution Bandwidth for Equivalent Radiated Power (ERP) below 1 GHz is 100 kHz with
Video Bandwidth = 300 kHz and Resolution Bandwidth for EIRP above 1 GHz is 1 MHz with
Video Bandwidth = 3 MHz. Detector Mode is RMS.

In the semi-anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height (for
Fc < 1GHz) or 1.5m (for Fc > 1GHz) of Turn Table, rotated the table 45 degree each interval to
search the maximum radiation power and receiver antenna shall be rotated vertical and
horizontal polarization and moved height from 1m to 4m to find the maximum polar radiated
power for each degree interval. The “Read Value” is the spectrum reading of maximum power
value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from Im to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the Measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.

Page 110 of 113



Report Template Document Number: FCD-0084
Report Template Revision Number: Rev. M

6.11.2. Test Result

Part 80 EIRP/ERP
SRID: 33781-EMC-00018
S/N: 511TYH6803

Channel Spacing: 25kHz

Report ID: 33781-RF-00002
FCC ID: AZ489FT7165
IC: 109U-89FT7165

Tx Measured Conducted Power: 1.99 Watts
Modulation: Analog

Accessory: PMAE4034A Battery: NA
Ant F o
Pol;‘rfz':t‘iin "zl‘\‘n‘l‘_lez')‘cy EIRP (dBm) ERP (dBm) ERP (Watts) | Limit (Watts) Result
Vert. 467.7750 34.51 32.36 1.7218 2 PASS
6.11.3. Test Limit

The maximum output power of the transmitter for mobile stations is 100 watts (20 dB).
Power is given in terms of effective radiated power (ERP).
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165

6.12.

IC: 109U-89FT7165
GNSS (EIRP for 1559 - 1610MHz)

6.12.1. Test Setup

4)

5)

6)

7)

Radio ahsorhing material  ©):.1ded Case Ground Plane

Specirum

s looaae

oooae

The Resolution Bandwidth for Equivalent Isotropically Radiated Power (EIRP) below 1 GHz is
100 kHz with Video Bandwidth = 300 kHz and Resolution Bandwidth for EIRP above 1 GHz is
1 MHz with Video Bandwidth = 3 MHz. Detector Mode is RMS.

In the semi-anechoic chamber, setup as illustrated above the DUT placed on the 0.8m height of
Turn Table, rotated the table 45 degree each interval to search the maximum radiation power and
receiver antenna shall be rotated vertical and horizontal polarization and moved height from Im
to 4m to find the maximum polar radiated power for each degree interval. The “Read Value” is
the spectrum reading of maximum power value.

The substitution antenna is substituted for DUT at the same position and signals generator (S.G)
export the CW signal to the substitution antenna via a TX cable. The receiver antenna shall be
rotated vertical and horizontal polarization and moved height from Im to 4m to find the
maximum radiation power. Record the power level of maximum radiation power from spectrum.
So, the Measured substitution value = Ref level of S.G + TX cables loss — Substituted Antenna
Gain.

EIRP = “Read Value” + Measured substitution value + 2.15.

6.12.1. Test Result

Not Applicable.

6.12.2. Test Limit

For operations in the 758-775 MHz and 788-805 MHz bands, all emissions including
harmonics in the band 1559-1610 MHz shall be limited to =70 dBW/MHz equivalent
isotropically radiated power (EIRP) for wideband signals, and —80 dBW EIRP for
discrete emissions of less than 700 Hz bandwidth.
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Report Template Document Number: FCD-0084 Report ID: 33781-RF-00002
Report Template Revision Number: Rev. M FCC ID: AZ489FT7165
IC: 109U-89FT7165

~ End of Test Report ~

Page 113 of 113



		2022-10-19T15:46:09+0800
	Soon Oi May




